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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 26DB BANDWIDTH
RESULT: Pass

5.1.4 99% BANDWIDTH
RESULT: Pass

5.1.5 6DB BANDWIDTH
RESULT: Pass

5.1.6 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.7 SPURIOUS EMISSION
RESULT: Pass

5.1.8 CONDUCTED EMISSIONS
RESULT: Pass




Produkte

Products
Priafbericht - Nr.: 50056690 003 Seite 3 von 313
Test Report No. Page 3 of 313
CONTENTS
1. GENERAL REMARKS ..ttt ettt ettt ettt e e e ettt ettt e e e e ettt eab b e e e e e e e e e eeaaba e e eeeaas 4
1.1 COMPLEMENTARY MATERIALS ©.ttttuietettieeeiti e e e seti s e esetts e e e eataaseseataseesasaaaeseatnnseesesnnnaaeens 4
2. LIS ST 1 1 = T 4
2.1 TEST FACILITIES ..ttt ettt ettt ettt e oo e et ettt b s e e e e ettt ettt e e s e e e e e e eeebbbaaaaeeaaeeennnes 4
2.2 LIST OF TEST AND MEASUREMENT INSTRUMENTS ....tttuuuieeeetietttitiasaeeeeeeeessinnnseeeeeeeeennnnnnnns 5
2.3 QLI Y1 =Y = | 2 6
2.4 (07N =] 7 1 (o] N RPN 6
25 MEASUREMENT UNCERTAINTY c1uuutiittieeeetteeeeeettaseeeettseessstaaessatanaeesasaneaesttnsaessstnaasessnnes 6
2.6 LOCATION OF ORIGINAL DATA ..e ettt e et e et e et e e et s e e et s e e et e e e e et e e e e aaan s 6
2.7 STATUS OF FACILITY USED FOR TESTING ....cettuuieeietuieerettineeseatnnsessssnseesasnneesssnnnaessssnnnenenns 7
3. GENERAL PRODUCT INFORMATION ....ttittuiiesetiuseeeettseesestaeesessnsessssnneesasnnnaesssnnnsesessnnaeeenns 8
3.1 PRODUCT FUNCTION AND INTENDED USE ... .ciiiiiiiieiiiiii e st e et e et e et e e eaa e e e e 8
3.2 RATINGS AND SYSTEM DETAILS ...iiiiiiiee it e e et e e et e e e et e e s et e e e e et e e e e sttn e e e sataeaeeenananas 8
3.3 INDEPENDENT OPERATION MODES .....uiiiiiiiiieiiiie e eeeete e ee e et e e e e et e e e satanaessana e seasan e aesnanns 10
3.4 NOISE GENERATING AND NOISE SUPPRESSING PARTS ...ccccviiiiriiiiiieeeeiiie e et e et eeenaans 10
3.5 SUBMITTED DOCUMENTS ..ttttiietitiieeeeeti s e e e et e eseat s e s seta s e e setta s e e eatanaeseatan e eeannnaesensnnens 10
4, TEST SET-UP AND OPERATION MODES ....ccitiuiiiiiiiiiieeeitie e e e et e e e eet e e e e ettneessatnnaessssnnaeeaens 11
4.1 PRINCIPLE OF CONFIGURATION SELECTION ... citttuuietittiieeeettseesestaeessasnsessesnseesennneesssnnns 11
4.2 TEST OPERATION AND TEST SOFTWARE ...ccttuuieeiiiiieeeettseeseetasessesnnseesesenaessssnnaassssnnaeesens 11
4.3 SPECIAL ACCESSORIES AND AUXILIARY EQUIPMENT ...ccovviiiiiiiiiir e ee et e e e e e e e 11
4.4 COUNTERMEASURES TO ACHIEVE ERM COMPLIANCE .....ouiiiiiiiiieeciiiie et 11
4.5 TEST SETUP DIAGRAM ... .otttiieeiitti e e ettt e e ettt e e e et e e e e et e e e e et e e e e ata e e s sttaeassstanaeesssanaaasens 12
5. TE ST RESULT S cituuiiiiitii i ettt et ettt e e e ettt e e e e e et e e e s e tt e e e ettt e e e s stanaee s sttt aeeestnnaeesstanaaesstnnsaeeens 14
5.1 TRANSMITTER REQUIREMENT & TEST SUITES ...ciittiiieiitiieieeeeieeeeeetie e e e et e eesataaessasaneeaens 14
5,11 ANtENNa REQUITEMENT ..ottt ettt ettt e ettt e s e b e e e et e e e e nbee e e e nneeas 14
5.1.2  Peak OULPUL POWEN ... 15
5.1.3  26dB Bandwidth ... 17
5.1.4 99% Bandwidth ... 19
5.1.5 6dB Bandwidth ... 21
5.1.6  Power spectral denSity ... 23
5.1.7  SPUMOUS EMISSION ...ttt e e e e e e ettt e e e e e s e b b be e e e e e e e e e e bnbeeeeaaaeeas 25
5.1.8  Conducted EMISSIONS ......ccoooiiiiiiiiie e 308
6. PHOTOGRAPHS OF THE TEST SET-UP ... 311
7. I T Y = = U 313

8. LIST OF PHOTOGRAPHS ...ittiiiitie it e et e et e e e et e et e e et e et e e et e e aa e e ean e e aaneeeanaeeanneeeens 313




Produkte

Products
Prifbericht - Nr.: 50056690 003 Seite 4 von 313
Test Report No. Page 4 of 313

1. General Remarks

1.1 Complementary Materials

None.

2. Test Sites

2.1 Test Facilities

Shenzhen EMTEK Co., Ltd.

(FCC Registration No.: 709623)
(Test site Industry Canada No.: 4480A-2)

Bldg 69, Majialong Industry Zone, Nanshan District,
Shenzhen, Guangdong, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment Manufacturer Type S/N Calibrated
until

Transmitter spurious emissions
EMI Test Receiver Rohde & Schwarz | ESU 1302.6005.26 | 2017-05-16
Loop Antenna Schwarzbeck FMZB 1519 1519-012 2017-05-16
Cable H+B 3M SF104-26.5 | 295838/4 2017-05-28
Cable H+B 6M SF104-26.5 | 295840/4 2017-05-28
Pre-Amplifier HP 8447F 2944A07999 | 2017-05-16
Bilog Antenna Schwarzbeck VULB9163 142 2017-05-28
Cable Schwarzbeck AK9513 ACRX1 2017-05-16
Cable Rosenberger N/A FP2RX2 2017-05-16
Cable Schwarzbeck AK9513 CRPX1 2017-05-28
Cable Schwarzbeck AK9513 CRRX2 2017-05-28
Pre-Amplifier A.H. PAM-0126 1415261 2017-05-16
Horn Antenna Schwarzbeck BBHA 9120 707 2017-05-28
Pre-Amplifier A.H. PAM-0126 1415261 2017-05-16

Schwarzbeck BBHA 9170 BBHA91703 | 2017-05-16
Horn Antenna 99

132.1-
EMI Test Receiver Rohde & Schwarz | FSV40 3008K39- 2017-05-16
100967-AP

Pre-Amplifier Lunar EM LNA26G40-40 ‘é2)81313102 2017-05-16
Horn Antenna AHS/USA SAS-573 184 2017-05-16
Cable H+B SOMSFI0% | 28014714 | 2017-05-16
Cable H+B 3M SF104-26.5 | 295838/4 2017-05-16
Cable H+B 6M SF104-26.5 | 295840/4 2017-05-16
Radio Spectrum Test
EMI Test Receiver Rohde & Schwarz | ESCI 101045 2017-05-16
Vector Signal Generater Agilent N5182B My53050553 | 2017-05-28
Analog Signal Generator | Agilent N5171B My53050878 | 2017-05-28
Signal Analyzer Agilent N9010A My53470879 | 2017-05-28
Power Meter Agilent PS-X10-100 N/A 2017-05-28
Temp. / Humidity Chamber | Kingson THS-M1 242 2017-05-28
Conducted Emission
Test Receiver Rohde & Schwarz | ESCS30 828985/018 | 2017-05-16
L.I.S.N. Schwarzbeck NNLK8129 8129203 2017-05-16
Pulse Limiter Rohde & Schwarz | ESH3-Z2 100006 2017-05-16
Voltage Probe Rohde & Schwarz | TK9416 N/A 2017-05-16
I.S.N Rohde & Schwarz | ENY22 1109.9508.02 | 2017-05-16
50Q Coaxial Switch Anritsu MP59B M20531 2017-05-16
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is performed
outside the United States, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a

regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter Uncertainty

Radio Frequency +1x107-5
Maximum Peak Output Power Test +1.0dB
Conducted Emissions Test +2.0dB
Radiated Emission Test +2.0dB
Power Density +2.0dB
Occupied Bandwidth Test +1.0dB
Band Edge Test +3dB
All emission, radiated +3dB
Antenna Port Emission +3dB
Temperature +0.5°C
Humidity 3%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the TUV

Rheinland (Shenzhen) file for certification follow-up purposes.
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2.7 Status of Facility Used for Testing

Shenzhen EMTEK Co., Ltd. test facility located at Bldg 69, Majialong Industry Zone,
Nanshan District, Shenzhen, Guangdong, P.R. China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUTs are 13.3” tablet with Wi-Fi, Bluetooth function.
All models are identical except the model name.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

Technical Specification Value

Kind of Equipment 13.3" Tablet

Type Designation P-TAB-104-YIT-01, P-TAB-104-YIT-02, P-TAB-104-YIT-03
FCCID 2AI6X-PTABYIT

IC 21722-PTABYIT

Operating Frequency band 5180 — 5240MHz, 5745 — 5825MHz
Extreme Temperature Range | 0~+40°C

Operation Voltage DC 5V (via AC/DC adapter)
Antenna Gain 3.46dBi

Table 4: Technical Specification of 5GHz, 802.11a/n

\?V?Feirating mode(s)/ | \EEE 802.11a IEEE 802.11n HT20 | IEEE 802.11n HT40

Test moduration OFDM (BPSK, QPSK, | OFDM (BPSK, QPSK, | OFDM (BPSK, QPSK,
16-QAM, 64-QAM) | 16-QAM, 64-QAM) | 16-QAM, 64-QAM)

Transmit Frequency 5180 - 5240, 5180 - 5240, 5190 - 5230,

Range (MHz) 5745 - 5825 5745 - 5825 5755 - 5795

Channel Number 9 9 4

Data Rate (Mbps) 2’89’512’ 18,24,36, | vcso ~ Mcs? MCS0 ~ MCS7

Maximum output power 16 16 15

(dBm)
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Table 5: Technical Specification of 5GHz, 802.11ac

\(,)V‘i’lfiratmg mode(s)/ | |EEE 802.11ac VHT20 | IEEE 802.11ac VHT40 | IEEE 802.11ac VHT80
OFDM (BPSK, QPSK, | OFDM (BPSK, QPSK, | OFDM (BPSK, QPSK,

Test modulation 16-QAM, 64-QAM, | 16-QAM, 64-QAM, | 16-QAM. 64-QAM.
256-QAM) 256-QAM) 256-QAM)

Transmit Frequency 5180 - 5240, 5190 - 5230,

Range (MHz) 5745 - 5825 5755 - 5795 5210, 5775

Channel Number 9 4 2

Data Rate (Mbps) MCS0 ~ MCS8 MCS0 ~ MCS9 MCS0 ~ MCS9

Maximum output power

el 16 15 14

Table 6: List of WLAN Channel of 5GHz 802.11a/n

802.11a 802.11n HT20 802.11n HT40

Channel Frequency Channel Frequency Channel Frequency
Number (MHz) Number (MHz) Number (MHz)

36 5180 36 5180 38 5190

40 5200 40 5200 46 5230

44 5220 44 5220 151 5755

48 5240 48 5240 159 5795

149 5745 149 5745

153 5765 153 5765

157 5785 157 5785

161 5805 161 5805

165 5825 165 5825
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Table 7: List of WLAN Channel of 5GHz 802.11ac

802.11ac VHT20 802.11ac VHT40 802.11ac VHTS80

Channel Frequency Channel Frequency Channel Frequency
Number (MHz) Number (MHz) Number (MHz)

36 5180 38 5190 42 5210

40 5200 46 5230 155 5775

44 5220 151 5755

48 5240 159 5795

149 5745

153 5765

157 5785

161 5805

165 5825

3.3 Independent Operation Modes

The basic operation modes are:
A. On, Wi-Fi mode
1. Transmitting

~PQo0TW

802.11a

802.11n HT20
802.11n HT40
802.11ac VHT20
802.11ac VHT40
802.11ac VHT80

2. Receiving
B. Standby

C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material
- Constructional Drawing
- PCB Layout

- Photo Document

- Circuit Diagram
- Instruction Manual
- Rating Label
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the
procedures in ANSI C63.10: 2013.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description Manufacturer Part No.

Rating

AC/DC Adapter

Shenzhen Mass Power
Electronic Limited

NBS18C050250VU

Input: AC 100-240V, 50/60Hz, 0.6A

Output: DC 5V, 3.0A

The EUT was tested with following cables:

Interface(s)/Port(s): Max. cable length, shielding Cable classification
AC Mains of adapter 2 cores, non-shielded port, 3m AC Power Input
DC input port 2 cores, non-shielded port, 1m DC Power Input

4.4 Countermeasures to Achieve ERM Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Technical Construction File (TCF). No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test of below 1GHz

Diagram of Measurement Configuration for Radiation Test of above 1GHz
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Diagram of Measurement Equipment Configuration for Conduction Measurement

Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard : FCC Part 15.203

RSS-Gen Clause 8.3
Limit The use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional
gain of antenna is 3.46dBi, and the antenna connector is designed with permanent
attachment and no consideration of replacement. Therefore the EUT is considered
sufficient to comply with the provision.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard
Limit

Kind of test site

Test setup

Test Channel
Operation Mode

Ambient temperature

Relative humidity

Atmospheric pressure

Pass

2016-08-09

FCC Part 15.407(a)(1)(iv)

FCC Part 15.407(a)(3)

RSS-247 clause 6.2.1(1)

RSS-247 clause 6.2.4(1)

ANSI C63.10: 2013

24dBm for FCC, 23dBm for IC (Band U-NII-1)
30dBm (Band U-NII-3)

Shielded room

Low/ Middle/ High
A1

25C

50%

101kPa

Table 8: Test result of Peak Output Power of Band U-NII-1

Mode Channt(aIIVIFHr;)quency Peak O(gg)rl:]t) Power Limit (dBm)
5180 16.27 23
802.11a 5200 16.33 23
5240 16.51 23
5180 15.62 23
802.11n HT20 5200 16.28 23
5240 16.41 23
5190 12.51 23
802.11n HT40 5230 14.07 >3
5180 15.58 23
802.11ac VHT20 5200 16.18 23
5240 16.36 23
5190 12.86 23
802.11ac VHT40 5230 14.02 >3
802.11ac VHT80 5210 12.42 23
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Table 9: Test result of Peak Output Power of Band U-NII-3

Mode Channzl\/lllz_lrs)quency Peak ngté);t) Power Limit (dBm)
5745 16.43 30
802.11a 5785 16.09 30
5825 16.06 30
5745 16.55 30
802.11n HT20 5785 16.13 30
5825 16.10 30
5755 14.12 30
802.11n HT40 5795 1347 30
5745 16.50 30
802.11ac VHT20 5785 15.99 30
5825 15.98 30
5755 14.17 30
802.11ac VHT40 5795 13.60 30
802.11ac VHT80 5775 13.51 30
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5.1.3 26dB Bandwidth

RESULT:

Date of testing
Test standard
Basic standard
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2016-07-27

FCC Part 15.407(a)(5)
ANSI| C63.10: 2013
Shielded room

Low/ Middle/ High
A1

25C

50%

101kPa

Table 10: Test result of 26dB Bandwidth Band U-NII-1

Mode Channzl\/lli'r;)quency 26dB(|\B/I?-|nZC;WIdth Limit (MHz)
5180 21.71 N/A
802.11a 5200 21.50 N/A
5240 21.47 N/A
5180 25.81 N/A
802.11n HT20 5200 27.79 N/A
5240 29.62 N/A
5190 64.14 N/A
802.11n HT40 5230 59.86 N/A
5180 25.90 N/A
802.11ac VHT20 5200 28.56 N/A
5240 26.33 N/A
5190 56.07 N/A
802.11ac VHT40 5230 55 17 N/A
802.11ac VHT80 5210 95.65 N/A

Pass
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Table 11: Test result of 26dB Bandwidth of Band U-NII-3

Channel Frequency

26dB Bandwidth

Mode (MH2) (MH) Limit (MHz)
5745 2529 N/A
802.11a 5785 2246 N/A
5825 2333 N/A
5745 28.15 N/A
802.11n HT20 5785 28.82 N/A
5825 28.59 N/A
5755 76.92 N/A
802.11n HT40 5795 71.66 N/A
5745 2817 N/A
802.11ac VHT20 5785 29.10 N/A
5825 24.09 N/A
5755 75.34 N/A
802.11ac VHT40 270 oo N/A
802.11ac VHT80 5775 144.00 N/A
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5.1.4 99% Bandwidth

RESULT:

Date of testing
Test standard
Basic standard
Kind of test site

Test setup

Test Channel
Operation Mode

Ambient temperature

Relative humidity

Atmospheric pressure

2016-07-27
RSS-Gen clause 6.6
ANSI| C63.10: 2013
Shielded room

Low/ Middle/ High

A1

25C
50%
101kPa

Table 12: Test result of 99% Bandwidth Band U-NII-1

Channel Frequency

99% Bandwidth

Mode (MHz) (MHz) Limit (MHz)
5180 16.812 N/A
802.11a 5200 16.810 N/A
5240 16.784 N/A
5180 18.005 N/A
802.11n HT20 5200 18.012 N/A
5240 18.002 N/A
5190 36.506 N/A
802.11n HT40 5230 36.483 N/A
5180 17.976 N/A
802.11ac VHT20 5200 18.035 N/A
5240 18.006 N/A
5190 36.574 N/A
802.11ac VHT40 2230 6 a0 A
802.11ac VHT80 5210 76.011 N/A

Pass
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Table 13: Test result of 99% Bandwidth of Band U-NII-3

Channel Frequency

99% Bandwidth

Mode (MH2) (Mh) Limit (MHz)
5745 16.958 N/A
802.11a 5785 16.883 N/A
5825 16.860 N/A
5745 18.083 N/A
802.11n HT20 5785 18.024 N/A
5825 18.060 N/A
5755 36.904 N/A
802.11n HT40 5795 36.728 N/A
5745 18.095 N/A
802.11ac VHT20 5785 18.086 N/A
5825 18.046 N/A
5755 37.058 N/A
802.11ac VHT40 270 6794 N/A
802.11ac VHT80 5775 76.421 N/A
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5.1.5 6dB Bandwidth

RESULT:

Date of testing
Test standard

Basic standard
Limit

Kind of test site
Test setup

Test Channel
Operation Mode

Ambient temperature

Relative humidity

Atmospheric pressure

2016-07-27

FCC Part 15.407(e)
RSS-247 clause 6.2.4(1)
ANSI| C63.10: 2013
500kHz for 6dB bandwidth
Shielded room

Low/ Middle/ High
A1

25C

50%

101kPa

Table 14: Test result of 6dB Bandwidth Band U-NII-1

Mode Chann?IIVIFHr;?uency 6dB ?l\;an:g\)Nldth Limit (MHz)
5180 16.39 20.5
802.11a 5200 16.38 20.5
5240 16.39 20.5
5180 17.65 20.5
802.11n HT20 5200 17.65 20.5
5240 17.63 20.5
5190 36.43 20.5
802.11n HT40 5230 36.35 >0.5
5180 17.65 20.5
802.11ac VHT20 5200 17.60 20.5
5240 17.63 20.5
5190 36.41 20.5
802.11ac VHT40 5230 3631 >0.5
802.11ac VHTS80 5210 75.65 20.5

Pass
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Table 15: Test result of 6dB Bandwidth of Band U-NII-3

Channel Frequency

6dB Bandwidth

Mode o e Limit (MHz)
5745 16.39 05
802.11a 5785 16.37 05
5825 16.39 05
5745 17.64 05
802.11n HT20 5785 17.62 05
5825 17.63 05
5755 36.40 05
802.11n HT40 5795 36.39 05
5745 17.64 05
802.11ac VHT20 5785 17.65 05
5825 17.67 05
5755 36.38 05
802.11ac VHT40 2000 2058 =05
802.11ac VHT80 5775 75.88 05




Produkte
Products

Prufbericht - Nr.: 50056690 003

Test Report No.

Seite 23 von 313
Page 23 of 313

5.1.6 Power spectral density

RESULT: Pass
Date of testing : 2016-09-13
Test standard : FCC Part 15.407(a)(1)(iv)
FCC Part 15.407(a)(3)
RSS-247 clause 6.2.1(1)
RSS-247 clause 6.2.4(1)
Basic standard : ANSI C63.10: 2013
Limit : 11dBm/MHz for FCC, 10dBm/MHz for IC (Band U-NII-1)
30dBm/500kHz (Band U-NII-3)
Kind of test site : Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A1
Ambient temperature : 25C
Relative humidity : 50%
Atmospheric pressure : 101kPa

Table 16: Test result of power spectral density of Band U-NII-1

Mode Cha””‘(ﬁ'ﬂ;q“e”cy Result (dBm/MHz) | dBIr_TI:/nI\}ItHz)
5180 8.635 10
802.11a 5200 8.933 10
5240 9.674 10
5180 8.708 10
802.11n HT20 5200 9.348 10
5240 9.817 10
5190 6.318 10
802.11n HT40 2 248 -
5180 8.553 10
802.11ac VHT20 5200 8.658 10
5240 9.744 10
5190 6.836 10
802.11ac VHT40 2 o552 -
802.11ac VHT80 5210 4.407 10
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Table 17: Test result of power spectral density of Band U-NII-3

Mode Cha“”?,'wilr;’)q“e”cy Result (dBm/500kHZ) | dmeISrgngz)
5745 9.041 30
802.11a 5785 8.350 30
5825 8.539 30
5745 9.918 30
802.11n HT20 5785 9.141 30
5825 9.221 30
5755 4.805 30
802.11n HT40 2020 st 2
5745 9.042 30
802.11ac VHT20 5785 8.982 30
5825 9.011 30
5755 4.905 30
802.11ac VHT40 2020 POl 2
802.11ac VHT80 5775 2.091 30
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5.1.7 Spurious Emission

RESULT: Pass
Date of testing : 2016-08-20 to 2016-09-06
Test standard : FCC part 15.407(b)

RSS-247 clause 6.2.1(2)
RSS-247 clause 6.2.4(2)
KDB789033 D02 v01

Basic standard : ANSI C63.10: 2013

Limits : FCC part 15.209(a)

Kind of test site : 3m Semi-Anechoic Chamber & Anechoic Chamber
Test setup

Test Channel : Low/ Middle/ High

Operation mode : A1

Ambient temperature : 24°C

Relative humidity : 53%

Atmospheric pressure : 101kPa

The frequency range of testing is 30MHz to 40GHz, and no any emissions were found
from 26.5GHz to 40GHz, hence the radiated emissions from 26.5GHz to 40GHz were not
recorded.

For details refer to following test plot.
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EMITEK

Access to the World

Radiated Emission Measurement

File :-TUV Data #1653 Date:
80.0 dBu¥/m
Limit1- —_
. Margin:
70
60
50 l
N — ;
40 JRETep—— et st !
30 g
2z
3 Y \M mewlnwww“‘”’m
20 o A\'Y i Ww W N,\m%\%%f"w
nw f el s
10 ”Wf '
0.0
30,000 127.00 224.00 321.00 418.00 §15.00 512.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 103.7200 3575 -15.30 2045 4350 -23.05 QP
2 151.2500 4320 -18.79 24.41 4350 -19.09 QP
3 237.5800 3434 -14.01 20.33 46.00 -25.67 QP
4 288.0200 3256  -12.11 2045  46.00 -25.55 QP
5 303.5400 33.61 -11.55 22.06 46.00 -23.94 QP
6 * 678.9300 34.70 -4.58 30.12 46.00 -15.88 QP
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUVW\Data #1653

Page: 1
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Radiated Emission Measurement

File :TUV Data #1654 Date:
80.0  dBu¥/m
Limit1: e
Margin: e
70
60
50 l .
40 ..__.___J e SURVR. O — P—— S P ;
30 B ,
X
, v, \JW“"
] 2 3 % WMJMA»\W\WW’"“‘W
! H ' 3 b
/ \‘W’M \:.’V{"'JH
10 '
0.0
30.000 127.00 224.00 321.00 41B.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 4153 -17.48 24.05 40.00 -15.95 QP
2 47.4600 3281 -13.83 18.98 40.00 -21.02 QP
3 68.8000 38.42 -17.57 20.85 40.00 -19.15 QP
4 147.3700 4047 -18.91 21.56 4350 -21.94 QP
5 267.6500 30.36 -12.79 17.57 46.00 -28.43 QP
6 678.9300 31.58 -4.58 27.00 46.00 -19.00 QP
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUW\Data #1654 Page: 1
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Radiated Emission Measurement

File :TUV Data #1655 Date:
80.0  dBu¥/m
Limitl: —_
Malgin: s
70
60
50 l

!
I
i

40 e e i e - .
I
30 . %
" 2 4 5 W}MWMJWWMW
] T
10 N 4
0.0
30,000 127.00 224.00 321.00 418.00 515.00 512.00 709.00 206.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor  ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 76.5600 35.056 -19.33 15.72 40.00 -24.28 QP
2 103.7200 3599 -15.30 20.69 4350 -22.81 QP
3 152.2200 43.77 -18.74 25.03 43.50 -18.47 QP
4 214.3000 36.17 -14.80 21.37 43,50 -2213 QP
5 302.5700 33.39  -11.57 21.82 46.00 -24.18 QP
6 * 678.9300 34.68 -4.58 30.10 46.00 -15.90 QP
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUW\Data #1655

Page: 1
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F
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70

60

50

Radiated Emission Measurement
ile  TUV Data #1656 Date:
dBu¥/m

Limitl: —
Margin: e

40 »
R
30 6 "
o it
Y L
» kb el
o MMWWWI" Nw"'# W
10 ‘ ‘
0.0
30000 127.00 224.00 321.00 416.00 515.00 612.00 703.00 806.00 100000 MHz

Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet

M/N: P-TA13-104-YIT-01
Mode:11a 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuVim dB Detector cm degree  Comment
1 * 30.0000 41.86 -17.48 2438 40.00 -15.62 QP
2 47.4600 33.52 -13.83 19.69  40.00 -20.31 QP
3 69.7700 3850 -17.85 20.65 40.00 -19.35 QP
4 146.4000 40.33 -18.93 21.40  43.50 -22.10 QP
5 268.6200 29068 -12.76 16.92  46.00 -29.08 QP
6 678.9300 31.33 -4.58 26.75 46.00 -19.25 QP
*Maximum data  x:Overlimit Lover margin Operator: KK

File :-TUV\Data #1656 Page: 1
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Radiated Emission Measurement

File :TUV Data :#1657 Date:
80.0  dBu¥/m
. Limit1: s
Margin: s
70
60
50 { )
40 _I e e b s i e _— i e
S 6
30 ‘ b
3
byt
X : 3 itnph b v
20 , A W"“H ™ MMWW o v
e it :
Vﬂ‘ o :
10 .
0.0 ;
30.000  127.00 224.00 321.00 418.00 515.00 612.00 708.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 73.6500 34.38 -18.62 15676  40.00 -2424 QP
2 103.7200 3509 -15.30 2069 43,50 -22.81 QP
3 153.1900 4325 -18.70 2455 4350 -1895 QP
4 213.3300 3517 -14.84 20.33 43,50 -23.17 QP
5 318.0900 3293 -11.37 2156  46.00 -2444 QP
6 * 678.9300 35.44 -4.58 30.86 46.00 -15.14 QP
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUW\Data #1657

Page: 1
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Radiated Emission Measurement

File -TUV Data #1658 Date:
80.0  dBuV/m
Limit1: —
Margin:
70
60
50
I m— |
40 B o
30
5 bk
X
» |33 : mJiwwwWHWWswww@*WW
5 s
4 MMMMW\W"M“W
o e A
10 L‘WN
0.0 ‘
30.000 127.00 224.00 321.00 416.00 515.00 §12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 30.0000 4178 -17.48 24.30 40.00 -15.70 QP
2 47.4600 33.77 -13.83 19.94 40.00 -20.06 QP
3 69.7700 38.54 -17.85 20.69 40.00 -19.31 QP
4 149.3100 39.87 -18.86 21.01 43.50 -22.49 QP
5 265.7100 29.95 -12.84 17.11 46.00 -28.89 QP
6 678.9300 29.67 -4.58 25.09 46.00 -20.91 QP
“:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1658 Page: 1
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Radiated Emission Measurement

File TUV Data #1659 Date:
8B.0 dBuV/m
Limit1: —
Margin: e
70
60
—
50

40 ; o st o e
i
30 - %
3
20 X % I ; ¥, wwwwwﬁwwwmww
1 M'M’ o ‘Ml MNM\MH}WWM‘W s ‘ ;
10 | KON Y
0.0 ‘
30,000 127.00 224.00 321.00 418.00 515.00 612.00 703.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 68.8000 33.56 -17.57 1599  40.00 -24.01 QP
2 103.7200 36.09 -15.30 20.79 43,50 -22.71 QP
3 1562.2200 4392 -18.74 2518 43.50 -1832 QP
4 215.2700 3499 -14.73 2026 4350 -2324 QP
5 318.0900 3339  -11.37 2202 46.00 -23.98 QP
6 * 678.9300 35.35 -4.58 30.77  46.00 -15.23 QP
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV\Data :#1659

Page: 1
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Access

Radiated Emission Measurement

File :TUV Data #1660 Date:
80.0  dBuV/m
Limil:  — |
Margin: e
70
60
50 {
%
40 Jr— [
ok
30
3 it
3 3 i : #MA’%MWMWM
20 5 m W.,JMMWMN\”'W’”W ‘
kil
§ " g,\i.vww ;
10 W‘W"’" . .
0.0
30,000 127.00 224.00 321.00 418.00 515,00 612.00 709.00 B0O6.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Fregq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuv/m dBuv/m dB8 Detector cm degree  Comment
1 * 30.0000 4255 -17.48 25.07 40.00 -1483 QP
2 48.4300 33.81 -13.90 19.91 40.00 -20.09 QP h
3 69.7700 38.43 -17.85 20.58 40.00 -19.42 QP
4 150.2800 40.54 -18.83 21.71 43.50 -21.79 QP
5 265.7100 29.82 -12.84 16.98 46.00 -29.02 QP
6 678.9300 29.80 -4.58 25.22 46.00 -20.78 QP
*'Maximum data  x:Over limit  lL:over margin Operator: KK

File :TUWData #1660

Page: 1
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Radiated Emission Measurement
Data #1661 Date:

File :TUV
80.0  dBuV/m
70
60
50

- Limit1:
Matgin:

A0 ; JR— ) 4
&
30 . 5 :
I % b e
2 f I\,,w N
i k»r’ W et A |
10 N iy
00
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 B06.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 103.7200 36.30 -15.30 21.00 43.50 -22.50 QP
2 150.2800 4433 -18.83 25.50 43.50 -18.00 QP
3 164.8300 39.93 -17.83 22.10 4350 -21.40 QP
4 208.4800 36.50 -15.10 21.40 4350 -22.10 QP
5 301.6000 33.70 -11.58 2212 46.00 -23.88 QP
6 * 678.9300 35.54 -4.58 30.96 46.00 -15.04 QP
*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUV\Data :#1661

Page: 1
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Radiated Emission Measurement

File :TUV Data #1662 Date:
80.0  dBuw/m
Limit1: i
Margin: e~y
70
60
50
i
40 - - - - e e e s
30 ¢ ‘
X 3 wam‘,f;ﬂ'm
“ ‘ ¥ bl s
d i
Ak
10
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 30.0000 4178 -17.48 24.30 40.00 -15.70 QP
2 48.4300 3340 -13.90 19.50 40.00 -20.50 QP
3 69.7700 3961 -17.85 21.76 40.00 -18.24 QP
4 151.2500 40.20 -18.79 21.41 43,50 -22.09 QP
5 268.6200 3041 -12.76 17.65 46.00 -28.35 QP
6 678.9300 30.57 -4.58 25.99 46.00 -20.01 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1662

Page: 1
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File TUV Data #1663 Date:
800  dBuV/m
Limit1: -
Margin: -
70
60
50 [_—
A — |
40 s - . - - !
- m-.,i 8
30 ' i
3 ‘ K]
£ 7 - w,«MMW(MLW‘“’W’\W e
20 » !
1 W
a4 \»wmwmw‘“’”"
10
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 75.5900 3540 -19.05 16.35 40.00 -23.65 QP
2 103.7200 3591 -15.30 20.61 43.50 -22.89 QP
3 150.2800 4290 -18.83 24.07 43.50 -19.43 QP
4 207.5100 3579 -15.14 20.65 43.50 -22.85 QP
5 299.6600 33.36  -11.61 21.75 46.00 -2425 QP
6 * 678.9300 36.11 -4.58 31.53 46.00 -14.47 QP
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV\Data #1663

Page: 1
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Radiated Emission Measurement
Data #1664 Date:

File :TUV
80.0 dBuV/m
70
B0
50

Limit1:
Margin:

|

40 - S
30
23 4 5 g;wﬂwwwwwwwmw
20 N
\ il :
Wy AT
10 WJ‘W
0.0
30.000 127.00 224.00 321.00 418.00 515.00 512.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24¢C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 4188 -17.48 24.40 40.00 -1560 QP
2 48.4300 33.35 -13.90 19.45 40.00 -20.55 QP
3 69.7700 38.72 -17.85 20.87 40.00 -19.13 QP
4 150.2800 39.81 -18.83 20.98 4350 -22.52 QP
5 379.2000 29.58 -10.19 19.39 46.00 -26.61 QP
6 678.9300 29.04 -4.58 24.46 46.00 -21.54 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1664

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

Seite 38 von 313
Page 38 of 313

50056690 003

Bldg. 69, Majialong industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

Shenzhen EMTEK Co.,Ltd.

EMTEK

www. emtek. com. cn Tel:+86-755-2695 4280 Fax:+86-755-26495 4282

Radiated Emission Measurement

File :TUV Data #1669 Date:
80.0 dBu¥/m
Limit1: —_
Margin: e
70
50
50 I
A0 ___.J [ . |
30 . » g
3 Leppibiieaspidienos
20 % " M,wﬂMMwntwm
1 ]\\;NWL N\ngwwmw
10 1& hw' ‘
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 703.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YiT-01
Mode:11n(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 74.6200 34.48 -18.80 15.68 40.00 -24.32 QP
2 103.7200 3597 -15.30 20.67 43.50 -22.83 QP
3 152.2200 4458 -18.74 25.84 4350 -17.66 QP
4 206.5400 35.07 -15.20 19.87 43.50 -23.63 QP
5 302.5700 3381 -11.57 22.24 46.00 -23.76 QP
6 * 678.9300 34.13 ~4.58 29.55 46.00 -1645 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data :#1669

Page: 1
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Radiated Emission Measurement

File :TUV Data #1670 Date:
80.0 dBu¥/m
Limit1: —
Margin: e
70
60
50
E
A0 s e S '
30
5
IPE T
A 5 PP
s et b
10 y‘*
0.0
30.000 127.00 224.00 321.00 418.00 515.00 512.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 41.73 -17.48 24.25 40.00 -15.75 QP
2 47.4600 33.35 -13.83 19.52 40.00 -20.48 QP
3 70.7400 38.60 -18.06 20.54 40.00 -19.46 QP
4 147.3700 40.02 -18.91 21.11 43.50 -22.39 QP
5 267.6500 31.58 -12.79 18.79 46.00 -27.21 QP
6 678.9300 29.59 -4.58 25.01 46.00 -20.99 QP
*Maximum data  x:Over limit  L:over margin Operator: KK

Fite :TUWData #1670
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Radiated Emission Measurement

File :TUV Data #1667 Date:
80.0 dBu¥/m
Limit1: i
Margin: P
70
60
50 l
40 __J o S » e v, - 530 75 0 i R 5. A Mww",.‘.,‘,.‘m,ﬂww,:
30 £
3
A i
20 2 X —- o WWJM“% w
1 A
\‘\JI Al \"»“‘MMNMMMW“‘“M ot :
!
10 .
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power; AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVim dBuv/im dB Detector cm degree Comment
1 68.8000 34.48 -17.57 16.91 40.00 -23.09 QP
2 103.7200 35.73 -15.30 20.43 43.50 -23.07 QP
3 146.4000 43.85 -18.93 24.92 43.50 -18.58 QP
4 239.5200 34.37 -13.96 20.41 46.00 -25.59 QP
5 304.5100 33.90 -11.54 22.36 46.00 -23.64 QP
6 * 678.9300 34.02 -4.58 29.44 46.00 -16.56 QP
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV\Data :#1667
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Radiated Emission Measurement

File :TUV Data #1668 Date:
80.0  dBu¥/m
Limit1: —_—
Margin: s
70
60
50 ’
40 ___.__[ i oo - s
30
z 3 5 T .
* 4 IR S
gl
vt
e o Ak
10 \M”W
0.0
30.000  127.00 224.00 321.00 418.00 515.00 612.00 709.00 B806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n{20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree Comment
1 * 30.0000 4228 -17.48 24.80 40.00 -15.20 QP
2 75.5900 39.71  -19.05 20.66 40.00 -19.34 QP
3 145.4300 39.74 -18.96 20.78 4350 -22.72 QP
4 266.6800 30.10 -12.81 17.29 46.00 -28.71 QP
5 503.3600 27.27 -7.41 19.86 46.00 -26.14 QP
6 678.9300 28.85 -4.58 24.27 46.00 -21.73 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1668
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Radiated Emission Measurement

Data #1665

Date:

File :TUV
80.0 dBuV/m
70
60
50

Limit1:
Margin:

40 -
- 5
30 3
by
a ) \) ] WWWMWWWWW’“WW
.\«WWW
10 A,
0.0 ‘
30000 127.00 224.00 321.00 418.00 515.00 512.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 76.5600 3526 -19.33 15.93 40.00 -24.07 QP
2 103.7200 36.14 -15.30 20.84 43.50 -22.66 QP
3 151.2500 4443 -18.79 25.64 4350 -17.86 QP
4 214.3000 3467 -14.80 19.87 43.50 -23.63 QP
5 299.6600 3412 -11.61 22.51 46.00 -23.49 QP
6 * 678.9300 35.29 -4.58 30.71 46.00 -1529 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUVW\Data #1665
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Radiated Emission Measurement

File :TUV Data #1666 Date:
80.0  dBu¥/m
Limit1: -
Margin:
70
60
50 l )
@
40 JE— J— —
30
g )
Mooy
2% 4 T L
20 5 g A
\W T
10 Ki“: fivdl
0.0
30.000 12700 224.00 321.00 418.00 515.00 612.00 709.00 B06.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuVv/im dBuV/m dB Detector cm degree Comment
1 * 30.0000 4125 -17.48 23.77 40.00 -16.23 QP
2 47.4600 3417 -13.83 20.34 40.00 -19.66 QP
3 69.7700 39.48 -17.85 21.63 40.00 -18.37 QP
4 150.2800 40.74 -18.83 21.91 43.50 -21.59 QP
5 269.5900 2023 -12.73 16.50 46.00 -29.50 QP
6 678.9300 29.33 -4.58 2475 46.00 -21.25 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUVW\Data #1666
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Radiated Emission Measurement

File :TUV Data #1675 Date:
80.0 dBuV/m
Limit1: —
Margin: mone
70
B0
50
40 _i s - - -
ek
30 . B
2 s 3 el VAR
20 . W‘“ﬂ\ i WWMW“W" ‘
'\ny kJWmﬂMW i
10 ff
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 68.8000 3413 -17.57 16.56 40.00 -23.44 QP
2 103.7200 3542 -15.30 20.12 43.50 -23.38 QP
3 146.4000 4416 -18.93 2523 43.50 -18.27 QP
4 216.2400 3546 -14.69 20.77 46.00 -25.23 QP
5 318.0900 33.41  -11.37 22.04 46,00 -23.96 QP
6 * 678.9300 32.81 -4.58 28.23 46.00 -17.77 QP
*:Maximum data  x:Over limit  :over margin Operator: KK

File :TUV\Data #1675

Page: 1
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Radiated Emission Measurement
File :TUV Data #1676 Date:
80.0  dBuV/m

70

60

50

Limit1:
Margin:

40
30

20 JF % bt wigen

wWN‘V‘

%*WWMWW

30000 127.00 224.00 321.00 418.00 515.00 612.00 708.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5180
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree  Comment

* 30.0000 4166 -17.48 2418  40.00 -1582 QP

47.4600 33.03 -13.83 19.20  40.00 -20.80 QP

69.7700 3897 -17.85 2112 4000 -18.88 QP

265.7100 3151 -12.84 18.67 46.00 -27.33 QP

1
2
3
4 145.4300 39.79 -18.96 20.83 43.50 -22.67 QP
5
6

678.9300 28.91 -4.58 24.33 46.00 -21.67 QP

*:Maximum data  x:Over limit !:over margin

File :TUW\Data #1676 Page: 1
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File :TUV
80.0 dBuV/m

Radiated Emission Measurement
Data #1673 Date:

70
60
50
40
30

20 1

10 'W

0.n

Limit1: e
HMargin: s

5
pr

o

4

WMJMN

30,000 127.00

224.00 321.00 418.00 515.00 612.00 705.00 B806.00 1000.00 MHz

Site 3m Chamber #3

Polarization: Horizontal

Temperature; 24C

Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5200
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree

MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment

1 75.5900 36.00 -19.05 16.95 40.00 -23.05 QP
2 103.7200 3493 -15.30 19.63 43.50 -23.87 QP
3 146.4000 43.61 -18.93 24.68 43.50 -18.82 QP
4 220.1200 3540 -14.49 20.91 46.00 -25.09 QP
5 318.0900 34.39 -11.37 23.02 46.00 -2298 QP
6 * 678.9300 35.71 -4.58 31.13 46.00 -14.87 QP

*:Maximum data  x:Over limit  l:over margin

File :TUV\Data #1673

Page: 1
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Radiated Emission Measurement

File -TUV Data #1674 Date:
800 dBuW/m
Limit1: —_
Margin:
70
60
50

40 S - S—
a0
% 4 . g W%W”MWM
w [§ ) 5 bl ‘
/ HK M MHMMLW‘WM% :
10 W oo
0.0
30000 127.00 224.00 321.00 418.00 §15.00 §12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 * 30.0000 41.81 -17.48 2433  40.00 -15.67 QP
2 48.4300 33.52 -13.90 19.62 40.00 -20.38 QP
3 69.7700 39.29 -17.85 2144  40.00 -1856 QP
4 149.3100 40.54 -18.86 2168 4350 -2182 QP
5 266.6800 3095 -12.81 18.14  46.00 -27.86 QP
6 678.9300 28.75 -4.58 2417 46.00 -21.83 QP
“:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1674 Page: 1
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Radiated Emission Measurement

File :TUV Data #1671 Date:
80.0  dBu¥/m
Limit1- _
Margin: o
70
60
50 I |
I — |
40 O S sttt et s
&
) ) ki
3 & B k mW“M%WWWWW
20
1 | iyttt
/T b
10 JN !
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 69.7700 3425 -17.85 16.40 40.00 -23.60 QP
2 150.2800 44.09 -18.83 25.26 43.50 -18.24 QP
3 212.3600 3514 -14.89 20.25 4350 -2325 QP
4 269.5900 3368 -12.73 20.95 46.00 -25.05 QP
5 301.6000 33.14 -11.58 21.56 46.00 -24.44 QP
6 * 678.9300 35.99 -4.58 31.41 46.00 -14.59 QP
*:Maximum data  x:Overlimit  l:over margin Operator: KK

File :TUWData #1671

Page: 1
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- Radiated Emission Measurement
File :TUV

Data #1672 Date:
80.0 dBuV/m
Limit1: —_
Margin: -
70
60
50

40

30
§

S
o |34 4 3 WWWWWMM-WMMWMW'
,}f[ M«'}MW ‘
1. # -
0.0

bl

30,000 127.00 224.00 321.00 418.00 515.00 §12.00 709.00 80600 1000.00 MH=z
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 156 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 4190 -17.48 24.42 40.00 -1558 QP
2 48.4300 3342 -13.90 19.52  40.00 -2048 QP
3 75.5800 39.92 -19.05 20.87  40.00 -19.13 QP
4 146.4000 40.27 -18.93 21.34 4350 -2216 QP
5 263.7700 2991 -12.89 17.02 46.00 -28.98 QP
6 678.9300 30.31 -4.58 2573 46.00 -20.27 QP
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1672 Page: 1




Produkte
Products

Prufbericht - Nr.: 50056690 003

Test Report No.

Sei

te 50 von 313

Page 50 of 313

Shenzhen EMTEK Co.

,Ltd.
Bldg. 69, Majialong industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

www. emtek. com. cn Te|:+86-755-2695 4280 Fax:+86-755-2695 4282

EMITEK!

Access to the Wo

rld

Radiated Emission Measurement
File :TUV Data #1677 Date:
80.0  dBuvV/m

Limit1: —_—
Margin: P
70
60
50 l
40 - s e S W.Au,w.,u;
E
30 )
3 I
2 3 % p ,MWJMWLW».MW
13 A, st
\/ A
10 ' :
0.0
30.000  127.00 22400 321.00 418.00 515.00 512.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5180

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree

MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 74.6200 35.18 -18.80 16.38 40.00 -2362 QP
2 103.7200 3550 -15.30 20.20 43.50 -23.30 QP
3 148.3400 43.23 -18.88 24.35 4350 -19.15 QP
4 216.2400 3515 -14.69 20.46 46.00 -2554 QP
5 302.5700 33.80 -11.57 22.23 46.00 -23.77 QP
6 * 6789300 36.21 -4.58 31.63 46.00 -14.37 QP

*Maximum data  x:Over limit  l:over margin

File . TUWData #1677 Page: 1

Operator: KK
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Radiated Emission Measurement

File :-TUV Data #1678 Date:
80.0  dBu¥/m
Limit1: e
Matgin: -
70
60
50
w0 - S
30
3 INRYIEIL
2 3 % -“,‘MWW““WW‘*“'MA\ "
20 5 M‘wwnwlmw
\" i 3 Wm‘iﬂf”t’w »
10 ot it
A
0.0
30000 127.00 22800 321.00 416.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 4165 -17.48 2417 40.00 -15.83 QP
2 47.4600 3299 -13.83 19.16 40.00 -20.84 QP
3 69.7700 39.02 -17.85 21.17 40.00 -18.83 QP
4 150.2800 40.95 -18.83 22.12 4350 -21.38 QP
5 266.6800 3013  -12.81 17.32 46.00 -28.68 QP
6 678.9300 30.87 -4.58 26.29 46.00 -19.71 QP
*Maximum data  x:Over limit L:over margin Operator: KK
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File :TUV
80.0 dBuVY/m

Radiated Emission Measurement
Date:

Data #1679
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e

i Wwwﬂwwd

30.000 127.00 224.00 371.00 418.00 515.00 §12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet

M/N: P-TA13-104-YIT-01

Mode:11ac(20MHz) 5200

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/im dB Detector cm degree  Comment

1 71.7100 33.75 -18.25 15.50 40.00 -2450 QP

2 103.7200 34.88 -15.30 19.58 43.50 -23.92 QP

3 150.2800 43.46 -18.83 24.63 43.50 -18.87 QP

4 215.2700 35.60 -14.73 20.87 43.50 -22.63 QP

5 304.5100 3426 -11.54 22.72 46.00 -23.28 QP

6 * 678.9300 34.53 -4.58 29.95 46.00 -16.05 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK
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File :TUV
80.0 dBu¥/m

Radiated Emission Measurement
Date:

Data :#1680
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30,000 127.00 224.00 321.00 418.00 515.00 §12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5200
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 * 30.0000 41.87 -17.48 2439  40.00 -1561 QP
2 47.4600 3322 -13.83 19.39  40.00 -20.61 QP
3 74.6200 39.52 -18.80 20.72  40.00 -19.28 QP
4 147.3700 40.89 -18.91 21.98 4350 -21.52 QP
5 263.7700 30.07 -12.89 17.18  46.00 -28.82 QP
6 678.9300 29.03 -4.58 2445  486.00 -21.55 QP

*Maximum data  x:Overlimit Lover margin

File :TUV\Data #1680
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Radiated Emission Measurement

File :;TUV Data #1681 Date:
80.0 dBu¥Y/m
Limit1: ——
Margin: .-
70
50
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0.0 !
30,000 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YiT-01
Mode:11ac(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 77.5300 3529 -19.61 15.68 40.00 -24.32 QP
2 103.7200 3548 -15.30 20.18 4350 -23.32 QP
3 146.4000 43.26 -18.93 24.33 4350 -19.17 QP
4 214.3000 35.69 -14.80 20.89 43.50 -22.61 QP
5 302.5700 33.84 -11.57 22.27 46.00 -23.73 QP
6 * 678.9300 34.41 -4.58 29.83 46.00 -16.17 QP
Ls
*“:Maximum data  x:Overlimit lover margin Operator: KK

File :TUWData :#1681
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Radiated Emission Measurement

File :TUV Data :#1682 Date:
80.0  dBuV/m
Limit1: _
Margin:
70
60
50 ‘
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B : ol
Lw\ H‘ WWWWMMI‘”"’
10 ) :
00 ‘ ; :
30.000 127.00 224.00 321.00 418.00 515.00 512.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment  Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 4144 -17.48 23.96  40.00 -16.04 QP
2 76.5600 40.63 -19.33 21.30 40.00 -18.70 QP
3 146.4000 40.44 -18.93 21.51 43.50 -21.99 QP
4 267.6500 2078 -12.79 16.99  46.00 -29.01 QP
5 479.1100 27.38 -7.83 19.55 46.00 -26.45 QP
6 678.9300 290.95 -4.58 25.37 46.00 -20.63 QP
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :-TUV\Data #1682 Page: 1
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Radiated Emission Measurement

File :-TUV Data #1683 Date:
80.0  dBu¥/m
Limit1: —_—
Margin: s
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0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 74.6200 3540 -18.80 16.60 40.00 -23.40 QP
2 103.7200 3498 -15.30 19.68 43.50 -23.82 QP
3 153.1900 4405 -18.70 25.35 4350 -18.15 QP
4 215.2700 35.14 -14.73 20.41 43.50 -23.09 QP
5 316.1500 33.32 -11.39 21.93 46.00 -24.07 QP
6 * 678.9300 36.86 -4.58 32.28 46.00 -13.72 QP
*:Maximum data  x:Over limit l:over margin Operator: KK
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Radiated Emission Measurement

File :;TUV Data #1684 Date:
800 dBuV/m
Limit1: —_—
Margin:
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30.000 127.00 224.00 321.00 418.00 51500 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 42.38 -17.48 2490 40.00 -1510 QP
2 47.4600 33.02 -13.83 19.19  40.00 -20.81 QP
3 73.6500 3942 -18.62 20.80 40.00 -19.20 QP
4 146.4000 40.27 -18.93 21.34 43,50 -22.16 QP
5 266.6800 3051 -12.81 17.70  46.00 -2830 QP
6 678.9300 29.30 -4.58 2472  46.00 -21.28 QP
*Maximum data  x:Overlimit !:over margin Operator: KK

File :TUWData :#1684
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Radiated Emission Measurement

File :TUV Data #1685 Date:
80.0  dBuV/m
Limit1: -~
Margin: .
70
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50 ’ l .
I — |
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30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 BO6.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YiT-01
Mode:11ac(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBuVv dB dBuV/m dBuVim dB Detector cm degree  Comment
1 74.6200 34.89 -18.80 16.09  40.00 -23.91 QP
2 103.7200 3532 -15.30 20.02 43.50 -23.48 QP
3 149.3100 43.75 -18.86 2489 43.50 -1861 QP
4 216.2400 3524 -14.69 20.55 46.00 2545 QP
5 319.0600 3342 -11.35 22.07 46.00 -23.93 QP
6 * 678.9300 36.71 -4.58 32.13 46.00 -13.87 QP
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUW\Data :#1685

Page: 1
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Radiated Emission Measurement

File :TUV Data #1686 Date:
80.0  dBuW/m
Limik1: _
Margin: -
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0.0 .
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHez
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24¢C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree  Comment
1 * 30.0000 4151 -17.48 24.03 40.00 -1597 QP
2 47.4600 33.59 -13.83 19.76 40.00 -20.24 QP
3 73.6500 3948 -18.62 20.86 40.00 -19.14 QP
4 154.1600 40.21  -18.65 2156 4350 -21.94 QP
5 271.5300 2980 -12.68 17.12 46.00 -28.88 QP
6 790.4800 28.36 -2.96 25.40 46.00 -20.60 QP
*Maximum data  x:Overlimit l:over margin Operator: KK

File :TUWData #1686
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Radiated Emission Measurement

File -TUV Data #1687 Date:
80.0  dBuV/m
Limit1: —_
Margin: s o
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30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 73.6500 3441 -1862 15.79  40.00 -2421 QP
2 103.7200 3480 -15.30 19.50 43.50 -24.00 QP
3 151.2500 4348 -18.79 24.69 4350 -18.81 QP
4 214.3000 3448 -14.80 19.68 43.50 -23.82 QP
5 316.1500 33.02 -11.39 21.63 46.00 -24.37 QP
6 * 678.9300 36.01 -4.58 31.43 46.00 -1457 QP
*:Maximum data  x:Over limit l.over margin Operator: KK

File :TUV\Data #1687
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Radiated Emission Measurement

File TUV Data #1688 Date:

80.0 dBu¥/m
Limit1:- —_
Margin:
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30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 41.09 -17.48 23.61 40.00 -16.39 QP
2 47.4600 33.82 -13.83 19.99  40.00 -20.01 QP
3 68.8000 38.04 -17.57 20.47  40.00 -19.53 QP
4 153.1900 3995 -18.70 2125 4350 -2225 QP
5 268.6200 2945 -12.76 16.69 46.00 -29.31 QP
6 521.7900 28.13 -7.11 21.02 46.00 -2498 QP
*Maximum data  x:Over limit !:over margin Operator: KK

File :TUWData #1688 Page: 1
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Radiated Emission Measurement
File .TUV Data #1701 Date:
80.0  dBuV/m

Limitt:
Margin:
70
60
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30.000  127.00 224.00 321.00 418.00 51500 612.00 709.00 806.00 100000 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)}FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5190

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree

MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 69.7700 33.43 -17.85 16.58 40.00 -2442 QP
2 103.7200 3417 -15.30 18.87  43.50 -2463 QP
3 * 146.4000 4371  -18.93 2478 4350 -18.72 QP
4 215.2700 35.32 -14.73 20.59 4350 -2291 QP
5 304.5100 33.74 -11.54 2220 46.00 -23.80 QP
6 319.0600 33.64 -11.35 2229 46.00 -23.71 QP

*:Maximum data  x:Over limit :over margin Operator: KK

File :.TUWData #1701 Page: 1
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File :TUV
80.0 dBuV/m

Radiated Emission Measurement

Data #1702

Date:

Limit1: -
Margin: -
70
60
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40 ___.J oo e e S
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= 3 i PRI
\v f”r\‘ o /’Jﬁw‘u
\ \ o hpeparslr s
10 LWWM“
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 B806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24¢C
Limit: { RE}FCC PART 15 CLASS B Power; AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk,  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector com degree Comment
1 * 30.0000 4142 -17.48 23.94 40.00 -16.06 QP
2 48.4300 3323 -13.90 19.33 40.00 -20.67 QP
3 75.5900 39.60 -19.05 20.55  40.00 -19.45 QP
4 146.4000 40.20 -18.93 21.27 4350 -2223 QP
5 267.6500 30.08 -12.79 17.29 46.00 -28.71 QP
6 678.9300 30.18 -4.58 25.60 46.00 -20.40 QP
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUW\Data #1702
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Radiated Emission Measurement

File :TUV Data #1703 Date:
80.0 dBuY/m
Limit1: _—
Masgin:
70
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0.0
30.000 127.00 224.00 321.00 418.00 515.00 £12.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuVv/m dB Detector cm degree Comment
1 74.6200 35.46 -18.80 16.66 40.00 -23.34 QP
2 103.7200 33.71  -15.30 18.41 43.50 -25.09 QP
3 * 146.4000 4363 -18.93 24.70 4350 -18.80 QP
4 169.6800 38.10 -17.26 20.84 4350 -22.66 QP
5 213.3300 3545 -14.84 20.61 43.50 -22.89 QP
6 302.5700 33.37 -11.57 21.80 46.00 2420 QP
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUW\Data #1703
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EMTEK ()

Access to the Warld

Radiated Emission Measurement

Fite - TUV Data #1704 Date:
80.0 dBu¥/m
Limit1: —_
Maigin: e
70
60
50 ' - [

A0 ‘ N v i }
30 :
w132 5 | WMW,}MMWMW
0 3 g WWHMWWM
\ & IWM\MWMM ’
10 w,\)*‘w : ; : ;
0.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 BOG.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n{40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 > 30.0000 4212  -17.48 2464  40.00 -1536 QP
2 47 4600 3427 -13.83 20.44  40.00 -19.56 QP
3 73.6500 39.07 -18.62 20.45 40.00 -19.55 QP
4 86.2600 36.02 -1847 1755  40.00 -2245 QP
5 145.4300 40.09 -18.96 2113 4350 -22.37 QP
6 267.6500 2925 -12.79 16.46  46.00 -29.54 QP
*Maximum data  x:Over limit  !:over margin Operator; KK

File :TUWData #1704
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Access to the World

Radiated Emission Measurement

File :TUV Data #1705 Date:
80.0 dBuV¥/m
Limit1: e
Margin: -
70
B0
50 l

40 - e s e . B 5 R AP SR 8 8 0 S
30 :
3
45 % ‘ WﬂM‘mvﬂM‘WWM
@ 1 & A ‘J\ T R Rkl il
e MM,&MWWW . '
10 " . .
0.0 ‘
30,000 127.00 224.00 321.00 418.00 515.00 $12.00 708.00 806.00 100000 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 76.5600 3548 -19.33 16.15  40.00 -23.85 QP
2 103.7200 33.85 -15.30 18.55 43.50 -24.95 QP
3 * 149.3100 43.44 -18.86 24.58 43.50 -18.92 QP
4 217.2100 3554 -14.64 20.90 46.00 -2510 QP
5 239.5200 3408 -13.96 20.12 46.00 -25.88 QP
6 300.6300 33.72 -11.59 2213 46.00 -23.87 QP
*:Maximum data  x:Over limit L:over margin Operator: KK

File :TUWData #1705 Page: 1
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Access to the World

Radiated Emission Measurement

File :TUV Data #1706 Date:
80.0 dBu¥/m
Limit1: _
) Margin: P
70
60
50 r—
— i
4D o e e SR i }
B ME‘ o]
30 . .
: b
20 12 % > Wn«MMM’WWM
"l 4 6 WWW "”l'& ) :
! M‘l il g : 1
10 }w“ ! ‘ .
00 l

30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuvim dBuV/m dB Detector cm degree Comment
1 * 30.0000 41.50 -17.48 24.02 40.00 -1598 QP
2 46.4900 33.59 -14.00 19.59 40.00 -20.41 QP
3 69.7700 38.69 -17.85 20.84  40.00 -19.16 QP
4 102.7500 3115 -15.30 1585 43.50 -27.65 QP
5 147.3700 40.68 -18.91 21.77 4350 -21.73 QP
6 266.6800 2940 -12.81 16.59 46.00 -29.41 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :.TUWData #1706
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EMITEK

Access to the World

Radiated Emission Measurement

Data #1708

Date:

File :TUV
0.0  dBu¥/m
70
60
50

30

Limit1: —_

Margin:

.
N leM
: 4 2 3 T
"1 fadnily, s ‘
10 p‘;” u . .
0.0 : ‘

30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n{(40MHz) 5795
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 67.8300 33.45 -17.29 16.16  40.00 -23.84 QP
2 103.7200 3441 -15.30 19.11 43.50 -24.39 QP
3 * 150.2800 44.04 -18.83 25.21 43.50 -18.29 QP
4 167.7400 39.21 -17.48 21.73 4350 -21.77 QP
5 212.3600 3521 -14.89 20.32 43.50 -23.18 QP
6 303.5400 33.69 -11.55 2214  46.00 -23.86 QP

*Maximum data  x:Over limit

File :TUV\Data #1708

l:over margin
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EMTEK (¥

Access to the World

Radiated Emission Measurement

File :TUV Data #1707 Date:
800  dBuV/m
Limit1: s
Margin. o
70 )
60
50 - !
H
40 i 6 S 3 0 Al AR s SN B+ WG ' R R 5 it 5t ,.MA'
30 }NW
s T
2 |2 3 : W " &WW&W
e Mt
WWM
y :
10 byt : ,
0.0
30060 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVv/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 4089 -17.48 23.41 40.00 -16.59 QP
2 47.4600 33.10 -13.83 19.27 40.00 -20.73 QP
3 69.7700 38.15 -17.85 20.30 40.00 -19.70 QP
4 148.3400 40.56 -18.88 21.68 43.50 -21.82 QP
5 264.7400 30.83 -12.88 17.95 46.00 -28.05 QP
6 310.3300 26.81 -11.47 15.34 46.00 -30.66 QP
*:Maximum data  x:Overlimit  l:over margin Operator: KK

File :TUWData #1707 Page: 1
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Radiated Emission Measurement
Data #1699 Date:

File :TUV
80.0  dBu¥/m
70
60
50

Limit1: —

Margin: s

]

30
3 il
WEIN. il
2 w \.‘J‘f" W b
} \ v el
10 i
0o
30000  127.00 224.00 321.00 £18.00 515.00 512.00 709.00 806.00 1000.00 MHz

Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac(40MHz) 5190

Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment  Limit Over Height Degree

MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment

1 77.5300 3528 -19.61 1567 40.00 -24.33 QP
2 103.7200 3558 -15.30 20.28 4350 -23.22 QP
3 * 152.2200 4337 -18.74 2463 4350 -18.87 QP
4 217.2100 3523 -14.64 20.59 46.00 -2541 QP
5 271.5300 33.20 -12.68 20.52  46.00 -2548 QP
6 318.0900 3322 -11.37 21.85 46.00 -2415 QP

*:Maximum data

File :TUV\Data #1699

x:Over limit  1:over margin Operator: KK
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EMITEK

Access (o the World

Radiated Emission Measurement

File :TUV Data #1700 Date:
80.0 dBu¥/m
Limit1: —_—
Margin: o
70 '
60
50 )
40 _..___J e - e {
i amenene
30
§
] bl
23 % -MM«MW'*WM
20 5 W}M’\ W
i eyt |
MU’WMW :
10 I
«v}\u
6.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity:
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 41.60 -17.48 24,12 40.00 -15.88 QP
2 48.4300 33.58 -13.20 19.68 40.00 -20.32 QP
3 69.7700 38.69 -17.85 20.84 40.00 -19.16 QP
4 147.3700 40.81 -18.91 2190 4350 -21.60 QP
5 265.7100 29.87 -12.84 17.03  46.00 -2897 QP
6 678.9300 29.29 -4.58 24.71 46.00 -21.29 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1700

Page: 1
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Radiated Emission Measurement
File -TUV Data #1697 Date:
80.0 dBuWW/m

Limit1: _—
Margin: i
70

&0

50 k | r—
w | ’

30 v §

S ‘ bbb
20 1 & y ! lhbghphitun i
2
10 /\" Iy » : :
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 66.8600 3353 -17.01 16.52  40.00 -2348 QP
2 103.7200 33.85 -15.30 1855 43.50 -24.95 QP
3 151.2500 43.82 -18.79 25.03 43.50 -18.47 QP
4 217.2100 35.04 -14.64 20.40  46.00 -25.60 QP
5 300.6300 3436 -11.59 2277  48.00 -23.23 QP
6 * 678.9300 32.89 -4.58 28.31 46.00 -17.69 QP
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1697 Page: 1
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Radiated Emission Measurement
File :.TUV Data #1698 Date:
80.0  dBu¥/m
Limit1: —
Margin: s |
70
60
50 ’ : : I
— |
40 , SR " st
30 .
& PP
¥z 2 4 sepebort et
? \ X MmMm A4
N \»’Kx"&ﬂ*"f"ﬁ'&f"m"wm
10
0.0 ’
30000 127.00 22400 321.00 418.00 515.00 512.00 709.00 806.00 1600.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuVv dB dBuVv/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 4127 -17.48 23.79 40.00 -16.21 QP
2 47 .4600 3459 -13.83 20.76 40.00 -19.24 QP
3 69.7700 38.85 -17.85 21.00 40.00 -19.00 QP
4 146.4000 40.20 -18.93 21.27 4350 -22.23 QP
5 265.7100 29.77 -12.84 16.93 46.00 -29.07 QP
6 678.9300 29.06 -4.58 24.48 46.00 -21.52 QP
*:Maximum data  x:Overlimit  l:over margin Operator: KK

File :TUWData #1698 Page: 1
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Access to the World

Radiated Emission Measurement

File :TUV Data #1695 Date:
80.0 dBuY/m
Limit1: _—
Margin: e
70
50
50 l
4D - o E
)
30 . b
¢ 3 | N P
2 : o Rt
1 M ittt ;
10 ;NM i
0.0
30,000 127.00 224.00 321.00 418.00 . 515.00 512.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120Vv/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5755
Note:
Reading Correct: Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment Limit Over Height Degree
MHz dBuv dB dBuVv/m dBuV/m dB Detector cm degree  Comment
1 75.5800 3489 -19.05 15.84  40.00 -24.16 QP
2 103.7200 33.86 -15.30 18.56  43.50 -2494 QP
3 149.3100 4421 -18.86 2535 43,50 -18.15 QP
4 214.3000 36.39 -14.80 21.59 43,50 -21.91 QP
5 302.5700 33.50 -11.57 2193 46.00 -24.07 QP
6 * 678.9300 36.01 -4.58 31.43 46.00 -14.57 QP
*:Maximum data  x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1696 Date:
80.0  dBu¥/m
Limit1: —
Margin: e |
70
60

50 . [_,i-

i} :
‘ : g
s 4 P
20 deenbonn et
5 i
WW” ", MJ-"VW'MMM
10 }.’M\”"y‘ »
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz

Site 3m Chamber #3 Polarization:  Vertical Temperature: 24cC
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5755

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuVv/m dB Detector om degree  Comment

1 * 30.0000 4150 -17.48 2402  40.00 -15.98 QP
2 47.4600 3349 -13.83 19.66  40.00 -20.34 QP
3 69.7700 3859 -17.85 20.74  40.00 -19.26 QP
4 150.2800 39.78 -18.83 2095 4350 -2255 QP
5
6

267.6500 2976  -12.79 16.97 46.00 -29.03 QP
678.9300 28.84 -4.58 2426  46.00 -21.74 QP

*Maximum data  x:Overlimit l:over margin Operator: KK

File :TUW\Data :#1696 Page: 1
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Radiated Emission Measurement

File :TUV Data #1693 Date:
80.0  dBu¥/m
[T S E—
Margin: -
70
60
50 :
40
R [
30 ‘
3 5 R
4 il
20 2 g MMW'%
; \x i MW‘W%W :
10 W :
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 B06.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power; AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 74.6200 34.72 -18.80 15.92 40.00 -24.08 QP
2 103.7200 3420 -15.30 18.90 4350 -24.60 QP
3 146.4000 43.44  -18.93 24.51 4350 -1899 QP
4 217.2100 34.61 -14.64 19.97 46.00 -26.03 QP
5 301.6000 34.00 -11.58 22.42 46.00 -23.58 QP
6 * 678.9300 34.81 -4.58 30.23 46.00 -15.77 QP

“Maximum data  x:Over limit  l:over margin Operator: KK

File

TUW\Data #1693 Page: 1
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Radiated Emission Measurement

File :TUV Data :#1694 Date:

80.0 dBu¥/m
Limit1: s
Margin: e

70

60

50 -

b
B |
40 S S !

30

6 )
20 123 X 5 R T ATOL T ‘WWWWWWMM‘MMWM
\M’ W WW“WW‘W \ .

10 *""'J‘b
oa
30.000 12700 224.00 321.00 418.00 515.00 612.00 708.00 80600 1000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 30.0000 4158 -17.48 2410 40.00 -1590 QP
2 48.4300 3470 -13.90 20.80 40.00 -19.20 QP
3 69.7700 39.24 -17.85 21.39  40.00 -18.61 QP
4 147.3700 4017 -18.91 21.26 43.50 -2224 QP
5 264.7400 3111 -12.88 18.23  46.00 -27.77 QP
6 678.9300 29.10 -4.58 2452  46.00 -21.48 QP
*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUWData #1694 Page: 1
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File .TUV Data #1689 Date:
80.0  dBuY/m
Limit1- _
Margin:
70
60
50 t
N ’
40 it e e - - }
[P ——— !
2 %
3 A
5
20 : ¢ W, WWMMWMWWWMAM
3 / h g ‘
w s Yy v
0.0
30,000  127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree Comment
1 70.7400 33.87 -18.06 15.81 40.00 -2419 QP
2 103.7200 35.02 -15.30 19.72 43.50 -23.78 QP
3 149.3100 43.28 -18.86 24.42 43.50 -19.08 QP
4 211.3900 3544 14,95 20.49 43.50 -23.01 QP
5 302.5700 33.84 -11.57 22.27 46.00 -23.73 QP
6 * 678.9300 34.43 -4.58 29.85 46.00 -16.15 QP
*:Maximum data  x:Over limit l:over margin Operator;: KK

File :TUW\Data #1689
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Radiated Emission Measurement

File . TUV Data :#1690 Date:
80.0  dBuV/m
Limit1: s
Margin: s
70
60
50 { .
N —
A0 R ar s s i
" N
30
E b
T3 1 ot “M‘UWMMWM”‘“
2 ; PRV
oo R
gl o '
10 ek :
0.0
30000 127.00 22400 321.00 416.00 515.00 612.00 709.00 805.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 41.71  -17.48 2423  40.00 -15.77 QP
2 47.4600 3442 -13.83 20.59  40.00 -19.41 QP
3 69.7700 38.39 -17.85 20.54 40.00 -1946 QP
4 146.4000 39.88 -18.93 20.95 43.50 -22.55 QP
5 263.7700 29.16  -12.89 16.27 46.00 -29.73 QP
6 678.9300 28.90 -4.58 24.32 46.00 -21.68 QP
*:Maximum data  x:Overlimit Lover margin Operator: KK

File :TUV\Data #1690 Page: 1
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File :-TUV
80.0 dBuV/m

Radiated Emission Measurement

Data #1691

Date:

70

60

50

40

30

Limit1: —_
Margin: - e

2 : ; bt
, . 5 |tk Kool
20 1 AW\‘!P JﬂM{Wq Wﬁl WMWW ﬂM‘)ﬂ-
10 Jﬁ* , :
0.0 ‘

[}

30.000 127.00 224.00 321.00 41800 515.00 £12.00 703,00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet

M/N: P-TA13-104-YiT-01

Mode: 11ac(80MHz)
Note:

5775

Reading Correct Measure-

Antenna Table

No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector cm degree Comment
1 76.5600 35.63 -19.33 16.20 40.00 -23.80 QP
2 103.7200 34.73 -15.30 19.43 43.50 -24.07 QP
3 148.3400 4415 -18.88 25.27 4350 -1823 QP
4 213.3300 35.64 -14.84 20.80 43.50 -22.70 QP
5 318.0200 33.60 -11.37 22.23 46.00 -23.77 QP
6 * 678.9300 35.36 -4.58 30.78 46.00 -15.22 QP

*:Maximum data  x:Overlimit  !:over margin

File :.TUV\Data #1691

Operator: KK
Page: 1
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Radiated Emission Measurement
File TUV Data #1692 Date:
80.0  dBu¥/m

Limit1: —_
Hargin:
70
60
50
40 b et e e . i s
o
30 .
6
Ts3 ¥ TS bl
x % " NWVMWMMMWW l
MtV
10 M
G
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YiT-01
Mode: 11ac(80MHz) 5775
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 30.0000 4165 -17.48 2417 40.00 -15.83 QP
2 47.4600 33.30 -13.83 19.47 40.00 -20.53 QP
3 69.7700 38.46 -17.85 20.61 40.00 -19.39 QP
4 149.3100 40.46 -18.86 21.60 43.50 -21.90 QP
5 267.6500 31.07 -12.79 18.28 46.00 -27.72 QP
6 678.9300 29.42 -4.58 24.84 46.00 -21.16 QP

*Maximum data  x:Overlimit l:over margin

File :TUV\Data #1692 Page: 1

Operator: KK
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Radiated Emission Measurement

File :-TUV Data #2041 Date:
80.0  dBu¥/m
Limit1- _—
Limita
70
60
; P ST
50 : L paperagpor i el Ay
,NM\}‘““WW
e S8
40 W’“MWM» . 2
MW&W E
30
20
10
0.0
1000.080 2700.00  4400.00 6100.00  7800.00  9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 16028.00 53.61 -1.18 52.43 74.00 -21.57 peak 0
2 * 1602800 3878  -1.18 3760 5400 -16.40 AVG 0
*:Maximum data  x:Overlimit l:over margin Operator:

File :TUWData #2041

Page: 1
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File TUV
80.0 dBu¥/m

Radiated Emission Measurement

Data #2042

Date:

Limit1: _

70

60

itz

50

50 i » M" WMM”’N

30
20
10
0.0 ] ’
1000.000 270000  4400.00 610000  7800.00 950000  11200.00 12500.00  14600.00 18000.00 MH2
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 9585.000 56.41 -7.56 48.85 74.00 -25.15 peak
2 * 9585000 39.16  -7.56 3160 54.00 -2240 AVG i

*:Maximum data  x:Over limit !:over margin

File :TUWData #2042

Operator:

Page: 1
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Radiated Emission Measurement

File :TUV Data #2043 Date:
80.0 dBu¥/m
Limit1: ——
Limit:
70
60
Dot et it . ot s £ s : . e
50 ’ Aol
P e
wmw«www'mw‘”w :
O | ool
5
30
20
10
0.0
1000.000 2700.00 440000 610000  7800.00 950000 1120000 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree Comment
1 13393.00 49.63 1.11 50.74  74.00 -23.26 peak
2 * 13393.00 31.89 111 3300 5400 21.00 AVG
*:Maximum data  x:Overlimit  l:over margin Operator:

File :TUW\Data #2043

Page: 1
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Radiated Emission Measurement

Fite :TUV Data :#2044 Date:
80.0 dBu¥/m
Limit1: —
Limnita
70 .
50
: : b
50 , : , mrasihadodor Py,
JWW ‘Mw.ﬂwwwww“ww "
, e v :
® bbb bt ot i :
30
20
10
0.0
1000.000 2700.00 440000 6100.00 7800.00 S500.00  11200.00 12900.00  14600.00 18000.00 MH2
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE}FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17456.00 44.05 8.45 52.50 74,00 -21.50 peak
2 * 17456.00 27.25 8.45 35.70 54.00 -18.30 AVG )
*:Maximum data  x:Overlimit  l:over margin Operator:

File :TUV\Data #2044 Page: 1
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Radiated Emission Measurement

File - TUV Data #2045 Date:
80.0  dBuY/m
“Limit1: —
—imitds
70
60
’ Pt
" TR, S
NWNWM%WW
" bt ‘
ol
ol
30
20
10
0.0
1000.000 2700.00  4400.00 6100.00 7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: (RE)FCC PART 15C Power. AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 13818.00 45.80 4.93 50.73 74.00 -23.27 peak

2 * 13818.00 20.27 4.93 34.20 54.00 -19.80 AVG

“Maximum data  x:Overlimit l:over margin

File :TUV\Data :#2045 Page: 1

Operator: KK
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Radiated Emission Measurement

File :TUV Data #2046 Date:
80.0 dBuV/m
Limil1- —
it
70
60
1
. S SO : _ — W@WW i
F\ bt g
W&W’WMMNWW‘\MMWWM'
b |
40 MM@M
i 3
30
20
10
0.0
1000.000 2700.00 440000  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: { RE}FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17371.00 43.27 10.69 53.96 74.00 -20.04 peak

2 * 17371.00 25.41

10.69 36.10

54.00 -17.90 AVG

*:Maximum data  x:Over limit

File :TUW\Data #2046

l:over margin

Operator: KK
Page: 1
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Radiated Emission Measurement

File :TUV Data #2047 Date:
80.0  dBuV/m
Limit1: —_
{-imitile
70
&0
- N V‘M‘j\u:;‘!
* MWMWWMWW"‘“W”W
M»um‘.«.wm««mmmw‘f‘“
40 MWW"‘M
M’M‘WM 3
30
20
10
0.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MH2
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)FCC PART 16C Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 16980.00 46.90 5.67 52.57 74.00 -21.43 peak
2 * 16980.00 29.43 5.67 35.10 54.00 -18.90 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :-TUWData #2047

Page: 1
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Radiated Emission Measurement
File :TUV Data #2048 Date:
80.0  dBu¥/m

Limit1: —_—

Himita:

70

60

i : Ul
i MWJWMW{W*/W‘WJYM ey

"y
0 MQWVWA"M
o

P

30

20

10

0.0
1000.000 2700.00 4400.00 6100.00 7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz

Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet

M/N: P-TA13-104-YIT-01

Mode:11a 5745

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17558.00 39.65 13.18 52.83 7400 -21.17 peak 0
2 * 17558.00 2352 1318 3670 54.00 -17.30 AVG 0
*:Maximum data  x:Over limit :over margin Operator: KK

File :TUWData #2048 Page: 1
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Radiated Emission Measurement

File :TUV Data :#2049 Date:
80.0 dBuV/m
Limit1: —_—
Limitde
70
60
e+ s 5 A e i o
50 ; L
i Dk P
”WMMMW‘M‘“’WW\%W b granieat it
‘ WM‘MMW“ :
10 WW’“M
a7 3
30
20
10
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1000.000 2700.00  4400.08 6100.00 7800.00 9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: { RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 18000.00 35.10 19.05 54.15 74.00 -19.85 peak
2 * 18000.00 16.35 19.05 35.40 54.00 -18.60 AVG
*:Maximum data  x:Over limit  !:over margin Operator; KK

File :TUW\Data #2049

Page: 1




Produkte

Products
Prifbericht - Nr.: 50056690 003 Seite 91 von 313
Test Report No. Page 91 of 313

Shenzhen EMTEK Co.,Ltd.
Blde. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China EM E E K \

www. emtek. com. cn Tel:+B6-755-2695 4280 Fax:+86-755-2695 4282 Access to the World

Radiated Emission Measurement

File TUV Data #2050 Date:
800  dBu¥/m
Limit1: ot
bR
70
60
50 : . o A e, ol
NN
40 .,mmw« T
T e
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3
20
10
0.0
1000000 2700.00  4400.00 6100.00  7800.00  9500.00 11200.00 12900.00 1460000 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15C Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector cm degree Comment
1 16793.00 48.06 4.84 52.90 74.00 -21.10 peak
2 * 16793.00 29.36 4.84 34.20 54.00 -19.80 AVG B
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #2050 Page: 1
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Radiated Emission Measurement

File :TUV Data :#2051 Date:
80.0 dBuY/m
Limit1: —
it
70
60
) MM«W MV.MWWMMWMwW
" W,,W!"fw\n ;
(AT
40 mﬁ"\‘cﬁ”ﬂhﬂ
ey 3
30
20
10
0.0 i
1000.000 2700.00  4400.00 6100.00 7800.00 9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature; 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuVv dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 18000.00 37.84 15.22 53.06 74.00 -20.94 peak
2 * 18000.00 19.38 15.22 34.60 54.00 -19.40 AVG
*:Maximum data  x:Over imit !:over margin Operator: KK

Fife :TUWData #2051 Page: 1
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Radiated Emission Measurement

File :-TUV Data #2052 Date:

80.0 dBuV/m
Limit1: e
Loitivitale

70

60

50 NMWWMJ%WWM‘

i me’w~w s
o

MWWW i ‘ ‘ 3

40
30
20
10
0.0 .
1000.000 2700.00  4400.00  6100.00  7800.00 950000  11200.00 12900.00  14600.00 78000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 17065.00 49.65 2.93 52.58 74.00 -21.42 peak 0
2 * 17065.00 34.67 2.93 37.60 54.00 -16.40 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :-TUWData #2052

Page: 1
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Radiated Emission Measurement

File :;TUV Data #2053 Date:
80.0  dBuV¥/m
Limit1: —_

70 -

&0

50 ] e A ricloy

B >t g
g pparsel i T il e ‘ ,
B

40 MWWNMM"‘“

30 b

20
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0.0 !

1000.000 2700.00  4400.00 610000  7300.00 9500.00  11200.00 12900.00 14500.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuv/m dBuV/m dB Detector cm degree  Comment

1 12611.00 51.56 -2.59 48.97 74.00 -25.03 peak
2 * 12611.00 33.79 -2.59 31.20 54.00 -22.80 AVG
*:Maximum data  x:Over limit  L:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #2054 Date:
80.0 dBu¥/m
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1000.000 270000 440000 6100.00  7800.00 9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: { RE)FCC PART 15C Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n{20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14260.00 49.17 2.29 51.46 74.00 -22.54 peak 0
2 * 14260.00 34.11 2.29 36.40 54.00 -17.60 AVG 0
*:Maximum data  x:Qver limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #2055 Date:
80.0  dBuV/m
Limit1: —
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1000.000 2700.00  4400.00 6100.00 7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 15365.00 51.23 0.36 51.59 74.00 -22.41 peak
2 * 15365.00 33.24 0.36 33.60 54.00 -20.40 AVG
*:Maximum data  x:Overlimit l:over margin Operator: KK
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Radiated Emission Measurement
File :TUV Data #2056 Date:
80.0  dBu¥/m

Limit1: —
Lt
70
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by
© | s | B
30
20
10
0.0 : i
10000000 2700.00 440000  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)yFCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Detector cm degree  Comment
1 16776.00 51.66 1.14 52.80 74.00 -21.20 peak 0
2 * 16776.00 36.26 1.14 37.40 54.00 -16.60 AVG 0
*Maximum data  x:Over limit  !:over margin Operator: KK
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Access to the World

Radiated Emission Measurement

File :TUV Data #2058 Date:
80.0  dBu¥/m
Limit1: e
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1000.000 2700.00  4400.00  6100.00  7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 16045.00 52.47 ~1.91 50.56 74.00 -23.44 peak 0
2 * 16045.00 37.11 -1.91 35.20 54.00 -18.80 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #2057 Date:
80.0 dBuV/m
Limit1- e
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1000.000 2700.00 440000 6100.00  7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/im dB Detector cm degree  Comment
1 18000.00 38.27 16.22 53.49 74.00 -20.51 peak
2 * 18000.00 20.48 16.22 35.70 54.00 -18.30 AVG
*:Maximum data  x:Over limit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #2059 Date:
80.0  dBu¥/m
Limit1: e
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1000.000 2700.00  4400.00 6100.00  7800.00 9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuVv/m dBuVv/m dB Detector cm degree  Comment
1 17456.00 43.69 9.90 53.59 74.00 -20.41 peak
2 * 1745600 2620  9.90 36.10 5400 -17.90 AVG
*Maximum data  x:Overlimit !over margin Operator: KK

File :TUWData #2059 Page: 1
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Radiated Emission Measurement

File :TUV Data #2060 Date:
80.0 dBuV/m
Limilt1: _
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1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: (RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11n(20MHz) 5745
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment  Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 16997.00 47.28 4.41 51.69 74.00 -22.31 peak
2 * 16997.00 28.49 4.41 32.90 54.00 -21.10 AVG
*:Maximum data  x:Overlimit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #2061 Date:

80.0 dBu¥/m
Limit1: _—
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1000.000 2700.00  4400.00  6100.00  7800.00 9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBuv dB dBuv/m dBuv/m dB Detector cm degree  Comment
1 13359.00 47.66 2,28 49.94 74.00 -24.06 peak 0
2 * 13359.00 31.82 2.28 34.10 54.00 -19.90 AVG 0
*:Maximum data  x:Over limit l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #2062 Date:
80.0  dBuV/m
Limit1: _
Limitas
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1000.000 2700.00  4400.00  6100.00  7800.00  9500.00 11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART15C Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV daB dBuV/m dBuV/m dB Detector cm degree Comment
1 17881.00 37.42 15.00 52.42 7400 -21.58 peak
2 * 17881.00 20.00 15.00 35.00 5400 -19.00 AVG
*:Maximum data  x:Over iimit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #2064 Date:
800  dBuV/m
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1000.000 2700.00 440000 60000  7800.00 9500.00 11200.00 12900.00 14500.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n{20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m  dBuV/m dB Detector cm degree  Comment
1 17116.00 47.50 4.27 51.77 7400 -22.23 peak
2 * 17116.00 29.83 427 34.10 54.00 -19.90 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #2063 Date:
80.0  dBu¥/m
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1000.000 2700.00 440000 6100.00 780000 9500.00 1120000 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: { RE)}FCC PART 15 C Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 18000.00 36.83 15.12 51.95 7400 -22.05 peak
2 * 18000.00 18.78 156.12 33.90 54,00 -20.10 AVG
*:Maximum data  x:Overlimit  l:over margin Operator: KK
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Produkte
Products

Prufbericht - Nr.:
Test Report No.

50056690 003

Seite 106 von 313
Page 106 of 313

Shenzhen ENMTEK Co., Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www, emtek. com. cn Tel:+86-755-2695 4280 Fax:+86-755-2695 4282

EMITEK

Access to the World

Radiated Emission Measurement

File :TUV Data #2073 Date:
80.0  dBu¥/m
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1000.000 2700.00  4400.00 6100.00  7800.00  9500.00  11200.00 12500.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15C Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 18000.00 37.18 15.12 52.30 74.00 -21.70 peak
2 * 18000.00 2198 1512 3710 54.00 -16.90 AVG
*:Maximum data  x:Over limit  L:over margin Operator:
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Radiated Emission Measurement

File :TUV Data #2074 Date:
80.0 dBu¥/m
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1000.000 2700.00 440000 6100.00 7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART15C Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 17677.00 39.41 11.16 50.57 74.00 -23.43 peak
2 * 17677.00 22.04 11.16 33.20 54.00 -20.80 AVG

*:Maximum data  x:Over limit ':over margin Operator:

Fite :TUWData #2074 Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50056690 003

Seite 108 von 313
Page 108 of 313

Shenzhen EMTEK Co.,Ltd.

Bldg. 69, Hajialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

www. emtek. com. on Tel:+86-755-2695 4280 Fax:+86-755-2695 4282

EMITEK ¢

Access to the World

Radiated Emission Measurement

File :TUV Data #2076 Date:
800  dBuV/m
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1000.000 2700.00 440000 610000  7800.00  9500.00  11200.00 12900.00 14500.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBuV dB dBuv/m dBuV/m daB Detector cm degree  Comment
1 16436.00 49,06 2.00 51.06 74.00 -22.94 peak
2 * 1643600 3150 200 3350 54.00 20.50 AVG -
*Maximum data  x:Over limit  l:over margin Operator: XLX
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Radiated Emission Measurement

File :TUV Data #2075 Date:
80.0  dBuV/m
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1000.000 2700.00  4400.00 6100.00 7300.00 9500.00 11200.00 12900.00 14600.00 18000.00 MH2
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: {( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5200
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17608.00 38.95 11.74 50.69 74.00 -23.31 peak
2 * 17608.00 21.46 11.74 33.20 54.00 -20.80 AVG
*:Maximum data  x:Over limit  l:over margin Operator: XLX
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Radiated Emission Measurement

File :TUV Data #2078 Date:
80.0 dBu¥/m
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1000000 2700.00 4400.00 610000  7800.00 9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C

Limit: ( RE)FCC PART 15C
EUT: 13.3" Tablet

M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5240

Power:

AC 120V/60Hz

Humidity: 53 %

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment  Limit Height Degree
MHz dB dBuV/m dBuV/m dB Detector cm degree Comment
1 17898.00 35.89 15.21 51.10 74.00 -22.80 peak
2 * 17898.00 18.99 15.21 34.20 54.00 -19.80 AVG
*:Maximum data  x:Over limit  !:over margin Operator: XLX

File :TUWData #2078
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Radiated Emission Measurement
File :TUV Data #2077 Date:
80.0  dBuV/m
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1000000 270000 440000 610000  7800.00  9500.00 1120000 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24G

Limit: ( RE)yFCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet

M/N: P-TA13-104-YIT-01

Mode:11ac(20MHz) 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment

1 17830.00 35.87 14.39 50.26 74.00 -23.74 peak
2 * 17830.00 18.61 14.39 33.00 54.00 -21.00 AVG

*:Maximum data  x:Over limit  L:over margin Operator: XLX

File :TUW\Data #2077 Page: 1
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Radiated Emission Measurement

File :TUV Data #2079 Date:
20.0 dBu¥/m
Limit1: —
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1000.000 2706.00  4400.00 6100.00 7800.00  9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)JFCC PART 156C Power; AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17677.00 42.07 10.98 53.05 74.00 -20.95 peak
2 * 17677.00 2422 10.98 3520 54.00 -1880 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #2079

Page: 1
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Radiated Emission Measurement
File :TUV Data #2080 Date:
80.0  dBuV/m

Limit1: —_—
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1000.000 2700.00  4400.00 6100.00  7800.00 9500.00 11200.00 12900.00 14500.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 18000.00 37.18 15.22 52.40 7400 -21.60 peak
2 * 18000.00 19.68 15.22 34.90 54.00 -19.10 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File : TUWData #2080 Page: 1
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Radiated Emission Measurement
File :TUV Data #2082 Date:
80.0  dBuV/m

Limit1: s
Limitas
70 :
50
% A, s o frhpin e
\.w«‘wwﬂvwmmwﬂ%w"w R P
40 WW"“'WW ‘
gt 2
b
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1000.000 270000  4400.00 6100.00 7800.00 9500.00  11200.00 12900.00 14500.00 1800000 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)}FCC PART15C Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5785

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree  Comment

1 1784700 3828 13.23 5151 74.00 2249 peak
2 * 1784700 2067 1323 3390 5400 -20.10 AVG

*:Maximum data  x:Overlimit lover margin Operator:

File :TUVW\Data #2082 Page: 1
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Radiated Emission Measurement

File :TUV Data #2081 Date:
80.0 dBuV¥/m
Limit1: R
iR
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D pdabdese ' ‘ | i
= : ‘ i
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1000000 2700.00 440000  6100.00  7800.00 9500.00 1120000 12900.00 14600.00 1800000 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: { RE)FCC PART15C Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ ment Limit Over Height Degree
MHz dBuV dB dBuVim dBuV/m dB Detector cm degree  Comment
1 16861.00 50.15 2.26 52.41 74.00 -21.59 peak
2 * 16861.00 32.84 2.26 35.10 54,00 -18.90 AVG
*Maximum data  x:Over limit !:over margin Operator:

File :TUWData #2081

Page: 1
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Radiated Emission Measurement
File . TUV Data #2083 Date:
80.0 dBu¥/m

Limit1: _
Limitas
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1000.000 270000 440000 6100.00 780000 950000  11200.80 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 14328.00 47.29 3.40 50.69 74.00 -23.31 peak 0
2 * 14328.00 32.40 3.40 35.80 54.00 -18.20 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator:

File : TUWData #2083 Page: 1
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Radiated Emission Measurement
File :TUV Data #2084 Date:
80.0  dBuV/m

Limitl: —
Limit:
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1000000 2700.00 440000  6100.00  7800.00 950000  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)FCC PART 16C Power: AC 120v/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5825

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment

1 17711.00 40.10 11.57 5167 74.00 -22.33 peak
2 * 17711.00 2213 11.67 33.70  54.00 -20.30 AVG

*:Maximum data  x:Over limit  l:over margin Operator:

File :TUV\Data #2084 Page: 1
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Radiated Emission Measurement

File :TUV Data #2065 Date:
80.0  dBu¥/m
Limit1: —_
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0.0 : :
1000000 2700.00 4400.00 6100.00 7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 156C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 10979.00 53.87 -4.24 49.63 74.00 -24.37 peak 0
2 * 10979.00 36.04 -4.24 31.80 54.00 -22.20 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #2065 Page: 1
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Radiated Emission Measurement

File :TUV Data #2066 Date:
80.0 dBu¥/m
Limit1: —
Limitas
70
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1000.000 2700.00 440000  6100.00 780000  9500.00 11200000 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 11064.00 53.37 -4.10 49.27 74.00 -24.73 peak
2 * 11064.00 36.70 -4.10 32.60 54,00 -21.40 AVG
*:Maximum data  x:Over limit  !:over margin Operator; KK

File :TUV\Data #2066

Page:

1
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Radiated Emission Measurement

File :TUV Data #2068 Date:
800  dBuV/m
Limit]: e
e
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1000000 2700.00 440000 610000 7800.00 9500.00  11200.00 12900.00 14600.00 1B000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15C Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
MIN: P-TA13-104-YIT-01
Mode:11n(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 16572.00 50.57 1.06 51.63 74.00 -22.37 peak
2 * 16572.00 33.24 1.06 34.30 54.00 -19.70 AVG ) )
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUW\Data #2068 Page: 1
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Radiated Emission Measurement

File :TUV Data #2067 Date:
80.0 dBu¥/m
Limit1: _
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1000.000 2700.00 4400.00 6100.00 7800.00 9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 16 C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 18000.00 36.33 15.12 51.45 7400 -22.55 peak
2 * 18000.00 18.38 15.12 33.50 54.00 -20.50 AVG
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUW\Data #2067

Page: 1
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Radiated Emission Measurement

File TUV Data :#2070 Date:
800  dBu¥/m
Limit1: —_—
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1000.000 2700.00 440000  B100.00  7800.08 9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m daB Detector cm degree  Comment
1 17915.00 36.46 14.07 50.53  74.00 -23.47 peak
2 * 17915.00 18.43 14.07 3250 54.00 -21.50 AVG
*:Maximum data  x:Over limit  l:over margin Operator:

File :TUWData #2070

Page: 1
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Radiated Emission Measurement

File :-TUV Data #2069 Date:
80.0  dBu¥/m
Limit1: R
Liemit2e
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0.0 :
1000.000 270000  4400.00 6100.00  7800.00 9500.00 11200.00 12900.00 14600.00 1800000 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBuV dB dBuv/m dBuVim dB Detector cm degree  Comment
1 16759.00 49.55 1.84 51.39 7400 -22.61 peak
2 * 16759.00 32.16 1.84 34.00 54.00 -20.00 AVG
*:Maximum data  x:Over limit l:over margin Operator:

File :TUV\Data :#2069 Page: 1
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Radiated Emission Measurement

File :TUV Data #2071 Date:
80.0  dBu¥/m
Limit1: —_—
Eimitsl:
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1000.000 270000 440000 6100.00  7800.00 9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15C Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 18000.00 36.30 16.12 51.42 74.00 -22.58 peak
2 * 18000.00 19.58 15.12 34.70 54.00 -19.30 AVG
*:Maximum data  x:Overlimit l:over margin Operator:

File :TUV\Data #2071 Page: 1
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Radiated Emission Measurement

File :TUV Data #2072 Date:
80.0 dBu¥/m
Limit1- e
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1000.000 2700.00 4400.00 6100.00 7800.00 9500.00  11200.06 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-Y1T-01
Mode:11n(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17388.00 43.24 7.61 50.85 74,00 -23.15 peak
2 * 17388.00 25.49 7.61 33.10 54,00 -20.90 AVG
*:Maximum data  x:Over limit  l:over margin Operator:

File :TUV\Data #2072

Page: 1
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Radiated Emission Measurement

File :-TUV Data #2085 Date:
800  dBuV/m
Limitl: =
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1000.000 2700.00 440000 6100.00 7800.00 9500.00 11200.00 12900.00 14600.00 18000.00 MH2
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17031.00 48.59 3.22 51.81 74.00 -22.19 peak
2 * 17031.00 30.88 3.22 34.10 54.00 -19.90 AVG
*:Maximum data  x:Over limit  !:over margin Operator:

File :TUWData :#2085
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Radiated Emission Measurement

File :TUV Data #2086 Date:
80.0 dBu¥/m
Limit1: _—_
Limitas
70
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1000000 2700.00 440000 6100.00  7800.00  9500.00 11200.00 12900.00 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuv/m dBuVv/m dB Detector cm degree  Comment
1 16453.00 51.74 0.57 52.31 74.00 -21.69 peak
2 * 16453,00 34.53 0.57 35.10 54.00 -18.90 AVG
“Maximum data  x:Over limit  l:over margin Operator:

File :TUV\Data #2086 Page: 1
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Radiated Emission Measurement

File :TUV Data #2087 Date:
80.0  dBuV/m
Limit1- —
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1000.000 2700.00  4400.00  6100.00 780000  9500.00  11200.00 12900.00  14500.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuv/m dBuVim dB Detector cm degree  Comment
1 17694.00 38.56 14.98 53.54 74.00 -20.46 peak
2 * 17694.00 21.12 14.98 36.10 54.00 -17.90 AVG
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #2087 Page: 1
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Radiated Emission Measurement ... ..

File :TUV\Data #2088 Page: 1

File :TUV Data #2088 Date:
800  dBuw/m
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1000000 2700.00  4400.00 610000 7800.00° 9500.00  11200.00 1250000 ~ 14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15C Power; AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuVim dBuv/m dB Detector cm degree  Comment
1 13580.00 48.93 3.96 52.89 7400 -21.11  peak 0
2 * 13580.00 31.94 3.96 35.90 54.00 -18.10 AVG 0
*:Maximum data  x:Over limit  !l:over margin Operator: KK
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Radiated Emission Measurement

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5755

File :TUV Data #2089 Date:
80.0  dBu¥/m
Limit1: —_—
Eimita
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1000.000 2700.00  4400.00 610000  7800.00  9500.00  11200.00  12900.00  14500.00 18000.00 MHz

Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit; ( RE}FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %

File :TUV\Data #2089 Page: 1

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17507.00 39.61 12.50 52.11 74.00 -21.89 peak
2 * 17507.00 21.70 12.50 34.20 54.00 -19.80 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #2090 Date:
0.0 dBu¥/m
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1000.000 2700.00  4400.00  €100.00  7800.00  9500.00  11200.00 1290D.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac{(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17898.00 34.78 17.70 52.48 74.00 -21.52 peak
2 * 17898.00 17.40 17.70 35.10 54.00 -1890 AVG
*:Maximum data  x:Overlimit  !:over margin Operator: KK

File :TUV\Data #2090 Page: 1
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Radiated Emission Measurement

File :TUV Data :#2091 Date:
80.0  dBuV/m
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1000.000 2700.00  4400.00  6100.00  7600.00  9500.00  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet

M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5795
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 17881.00 35.33 17.47 52.80 74.00 -21.20 peak
2 * 17881.06 17.33 17.47 3480 5400 -19.20 AVG

*:Maximum data  x:Over limit  l:over margin

File : TUWData #2091

Page: 1
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Radiated Emission Measurement

File :TUW\Data :#2092

File :TUV Data #2092 Date:
80.0 dBu¥/m
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1000.000 2700.00  4400.00 610000  7800.00  9500.00  11200.00  12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 11812.00 51.42 -1.10 50.32 74.00 -23.68 peak 0
2 * 11812.00 36.50 -1.10 35.40 5400 -18.60 AVG 0
*Maximum data  x:Over limit  !:over margin Operator: KK
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File :TUV Data #2095 Date:
80.0 dBu¥/m
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1000.000 2700.00  4400.00  6100.00  7800.00 950000  11200.00  12900.00  14606.00 16000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)FCC PART15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 17609.00 42.88 10.08 52.96 74.00 -21.04 peak
2 * 17609.00 2482 10.08 3490 5400 -19.10 AVG
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :-TUW\Data #2095 Page: 1
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File :TUV Data #2096 Date:
g0.0  dBu¥/m
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1000.000 2700.00  4400.00  Gi0D.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment

1 17201.00 47.81 4,71 52.52 74.00 -21.48 peak

2 * 17201.00 29.89 4.71 34.60 54.00 -19.40 AVG
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV\Data :#2096 Page: 1
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File :;TUV Data #2093 Date:
800  dBuW/m
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1000.000 2700.00 440000 610000  7800.00  9500.00  11200.00 ~ 12900.00  14600.00 18000.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15C Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5775
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuVv/m dB Detector cm degree  Comment
1 18000.00 37.84 15.22 53.06 74.00 -20.94 peak
2 * 18000.00 19.98 156.22 35.20 54.00 -18.80 AVG
*Maximum data  x:Over limit  l:over margin Operator: KK

File . TUV\Data #2093
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File :TUV Data #2094 Date:
80.0  dBuV/m
Limit1: _—
it
70
50
50 %ﬂwwww““i
y gl
. s p AR g :
40 PREITLT
.,,\NV*MM
a0
20
10
0.0
1000.000 2700.00 440000 6100.00 " "7800.00 950000 11200.00  12900.00  14600.00 1800D.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART15C Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac(80MHz) 5775
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuVvim dBuvim dB Detector cm degree Comment
1 18000.00 36.68 15.22 51.90 74.00 -22.10 peak
"2 * 18000.00 1768 1522 3290 5400 -21.10 AVG
*Maximum data  x:Over limit  :over margin Operator: KK

File :TUW\Data #2094 Page: 1
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Radiated Emission Measurement

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5180

File :TUV Data #1781 Date:
90.0  dBuV/m
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 2310000  23950.00  24800.00 26500.00 MHz

Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

File :TUWData #1781

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree Comment
1 26330.00 88.54 -35.39 53.16 74.00 -20.85 peak 0
2 * 26330.00 71.49 -35.39 36.10 54.00 -17.90 AVG ' 0
*:Maximum data  x:Over limit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1782 Date:
80.0  dBuV/m
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18000.00016850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 25633.00 87.82 -36.24 51.58 74.00 -22.42 peak 0
2 * 25633.00 69.04 -36.24 32.80 54.00 -21.20 AVG 0
*Maximum data  x:Over limit  l:over margin Operator: KK
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File - TUV Data #1783 Date:
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18000.00016850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5200
Note:

Reading Correct Measure- Antenna Table

No. Mk. Freq.  Level Factor ~ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 25862.50 87.97 -35.96 52.01 74.00 -21.99 peak 0

2 * 25862.50 7116  -35.96 35.20 5400 -18.80 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1783
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Radiated Emission Measurement

EUT: 13.3" Tablet

Mode:11a 5200

File :TUV Data #1784 Date:
80.0  dBu¥/m
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

M/N: P-TA13-104-YIT-01

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 26024.00 86.78 -35.76 51.02 74.00 -22.98 peak 0
2 * 26024.00 69.36 -35.76 33.60 54.00 -20.40 AVG 0
*:Maximum data  x:Over limit  :over margin Operator: KK

File :TUV\Dala #1784 Page: 1
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Radiated Emission Measurement

File :TUV Data #1785 Date:
80.0  dBuV/m
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18000.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Huridity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5240
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment Limit  Over Height Degree
MHz dBuvV dB dBuVim dBuV/m dB Detector cm degree Comment
1 26032.50 8714 -35.75 51.39  74.00 -22.61 peak 0
2 * 2603250 69.65 -35.75 33.90 5400 -20.10 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV\Data #1785 Page: 1
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File :TUV Data #1786 Date:
80.0  dBu¥/m
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18000.00018850.00  19700.00  20550.00  21400.00 2225000  23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m Detector cm degree  Comment
1 26372.50 86.65 -35.34 51.31 74.00 -22.69 peak 0
2 * 2637250 68.84 -3534 3350 54.00 -2050 AVG 0
*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUWData #1786
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File :-TUWData :#1787

File :TUV Data #1787 Date:
80.0  dBu¥/m
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18000.00018850.00  19700.00 20550.00  21400.00 22250.00  23100.00  23850.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree Comment
1 25820.00 87.21 -36.01 51.20 74.00 -22.80 peak 0
2 * 25820.00 70.21  -36.01 34.20 54.00 -19.80 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1788 Date:
80.0  dBu¥/m
Limit1: e
bimit
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16000.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25497.00 87.65 -36.40 51.25 74.00 -22.75 peak 0
2 * 25497.00 690.60 -36.40 3320 54.00 -20.80 AVG 0
*:Maximum data  x:Over limit  f:over margin Operator: KK

File :TUW\Data #1788
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Radiated Emission Measurement

File :TUWData #1789 Page: 1

File :TUV Data #1789 Date:
B80.0 dBu¥/m
Limit1: —
Lt
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18000.000 1B850.00 1970000  2D550.00 ~ 21400.00  22250.00  23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5785
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuv/im dBuV/m dB Detector cm degree Comment
1 24647.00 86.50 -37.05 49.45 74.00 -24.55 peak 0
2 * 24647.00 7045 -37.05 33.40 54.00 -20.60 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement
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File .TUV Data #1790 Date:
80.0  dBu¥/m
Limit1: B
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70
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M" WW“ . . .
it : 2
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18000.00018850.00  19700.00  20550.00  21400.00  22250.00  23100.00  23950.00 2480000 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5785
Note:

Reading Correct Measure- Antenna  Table

No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 23652.50 86.41 -37.49 48.92 7400 -25.08 peak 0

2 * 23652.50 7059 -37.49 33.10 54.00 -20.90 AVG 0
*:Maximum data  x:Over limit  !l:over margin Operator: KK
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Radiated Emission Measurement

File :TUW\Data #1791

Page: 1

File . TUV Data #1791 Date:
80.0 dBu¥/m
Limit1: o
Lt
70
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50 - 3 g
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18000.00016850.00  19700.00 2055000 21400.00  22250.00  23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVv/m dB Detector cm degree Comment
1 24902.00 86.85 -37.02 49.83 74.00 -24.17 peak 0
2 * 24902.00 70.82 -37.02 33.80 54.00 -20.20 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1792 Date:
80.0 dBuV/m
Uimit:  —
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v',vwwm"
30 )
20
10
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18000.00018850.00  19700.00  20550.00 21400.00  22250.00  23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 23584.50 86.12 -37.57 4855 74.00 -25.45 peak 0
2 * 23584.50 7067 -37.57 3310 54.00 -20.90 AVG 0
**Maximum data  x:Over limit  {:over margin Operator: KK

File :TUW\Data :#1792 Page: 1
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Radiated Emission Measurement

File :;TUV Data #1793 Date:
80.0  dBuV/m
Limit1: _
ENEEE
70
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18000.00018850.00  19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120v/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11n{(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 24264.50 88.45 -37.10 51.35 7400 -22.65 peak 0
2 * 2426450 72.80 -37.10 3570 5400 -18.30 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File : TUV\Data #1793
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Radiated Emission Measurement

File :TUV Data #1794 Date:
80.0  dBu¥/m
Limit1: —_—
bt
70
50
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WMMMM oo _ -
30
20
10
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18000.00016650.00 19700.00 20550.00 21400.00 22250.00  23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet

M/N: P-TA13-104-YiT-01
Mode:11n(20MHz) 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freg.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVim dBuV/m dB Detector cm degree Comment
1 26321.50 87.17  -35.40 51.77 74.00 -22.23 peak 0
0 70.30 -35.40 34.90 54.00 -19.10 AVG 0

2 % 26321.50

*Maximum data  x:Over limit

File :TUW\Data #1794

l:over margin

Operator: KK
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Radiated Emission Measurement

File :TUV\Data #1795

File :TUV Data #1795 Date:
80.0  dBuV/m
Limit1: —_—
Eimit2:
70
60 -
e e e . ;
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N P et i
Wt
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}\\""MW’\W ) g
30
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0.0 ‘

18000.00018850.00  19700.00 2055000  21400.00 2295000  23100.00  23350.00 24 600.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n{20MHz) 5200
Note:

Reading Correct Measure- Antenna Table

No. Mk. Freg. Level Factor ~ ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment

1 25658.50 87.38 -36.21 5117  74.00 -22.83 peak 0

2 * 25658.50 69.71  -36.21 33.50 54.00 -20.50 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1796 Date:
80.0  dBuV/m
Limit1: —
Eimita:
70
60
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° g a4 ]
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30
20
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0.0 i
18000.00018850.00 1970000  20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120v/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11n(20MHz} 5200
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24621.50 87.69 -37.06 50.63 74.00 -23.37 peak 0
2 * 2462150 7216  -37.06 35.10 54.00 -18.90 AVG 0
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV\Data #1796 Page: 1
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Radiated Emission Measurement

File :TUV Data #1797 Date:
80.0  dBu¥/m
Limit1: j—
fimita
70
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%0 ' ’ NWWWNWWWM
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40 . :
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30
20
10
0.0
18000.00016650.00 13700.00 20550.00 21400.00 2225000 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 26355.50 87.15 -35.36 51.79 7400 -22.21 peak 0
2 * 2635550 7046 -35.36 35.10 54,00 -18.90 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

Fife :TUV\Data #1797 Page: 1
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Radiated Emission Measurement

File :TUV Data :#1798 Date:
80.0  dBuV/m
Limit1: —
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16000.00016650.00  19700.00  20550.00  21400.00  22250.00  23100.00 2335000  24800.00 6500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n{20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment  Limit  Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 24179.50 8746 -37.11 50.35 74.00 -23.65 peak 0 R
2 * 2417950 7171 -3711 3460 54.00 -19.40 AVG 0
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUW\Data :#1798 Page: 1
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Radiated Emission Measurement

File :TUV Data #1799 Date:
80.0  dBuV/m
Limit1: —_—
Lt
70
50 ‘ L : :
50 | : -
Y S
WWMMWMWWWW -
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18000.00018850.00 19700.00 2055000  21400.00  22250.00  23100.00  23950.00  34800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 23584.50 87.00 -37.57 49.43 74.00 -24.57 peak 0
2 * 23584.50 70.77 -37.57 33.20 54.00 -20.80 AVG 0
*:Maximum data  x:Over limit  :over margin Operator: KK

File :TUV\Data #1799 Page: 1
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Radiated Emission Measurement

File :TUV Data #1800 Date:
80.0 dBu¥/m
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18000.00016850.00 159700.00 2055000 2140000 2225000  23100.00  23850.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 23763.00 88.29 -37.38 50.91 74.00 -23.09 peak 0
2 * 23763.00 72.58 -37.38 35.20 54.00 -18.80 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1800 Page.; 1
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Radiated Emission Measurement

File :TUV Data #1801 Date:
80.0 dBuV/m
Limit1: m——
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18000.00018850.00  19700.00  20550.00  21400.00 22250.00 23100.00 23350.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5785
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 26287.50 87.76 -3544 52.32 74.00 -21.68 peak 0
2 * 26287.50 71.84 -3544 36.40 54.00 -17.60 AVG 0
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUWData #1801 Page: 1
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Radiated Emission Measurement

File :TUV Data :#1802 Date:
80.0  dBuV/m
Limitl: ~ —]
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16000.00018850.00 19700.00  20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5785
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 23261.50 88.51 -37.91 50.60 74.00 -23.40 peak 0
2 * 23261.50 72.81  -37.91 34.90 54.00 -19.10 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUVWData #1802 Page: 1
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Radiated Emission Measurement
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800  dBuV/m
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18000.00018850.00  19700.00 2055000  21400.00 2225000  23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 23627.00 88.19 -37.52 50.67 74.00 -23.33 peak 0
2 * 23627.00 73.32 -37.52 35.80 54.00 -18.20 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1804 Date:
80.0 dBu¥Y/m
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18000.000196850.00  19700.00 20550.00 21400.00 2225000 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n{20MHz) 5825
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree  Comment
1 24570.50 87.57 -37.06 50.51 74.00 -23.49 peak 0
2 * 24570.50 72.86 -37.06 35.80 54.00 -18.20 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1804
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Radiated Emission Measurement

Fife :TUV\Data #1813

File :TUV Data #1813 Date:
£80.0 dBu¥/m
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18000.000 18850.00  19700.00 2055000  21400.00  22250.00  23100.00  23350.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac{(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Facter ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25004.00 88.84 -37.01 51.83 74.00 -22.17 peak 0
2 * 25004.00 73.71  -37.01 36.70 54.00 -17.30 AVG 0
*Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1814 Date:
80.0  dBuv/m
Limitl:  — |
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18000.00018850.00  15700.00 2055000 21400.00  22250.00  23100.00  23950.00  24600.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5180
Note:
Reading Cormrect Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/im dB Detector cm degree Comment
1 26007.00 88.56 -35.78 52.78 74.00 -21.22 peak 0
2 * 26007.00 71.88 -35.78 36.10 54.00 -17.90 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1814
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Radiated Emission Measurement

File :TUV Data #1815 Date:
80.0 dBuV/m
Limit1: -
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18000.00018850.00  15700.00 20550.00 21400.00 22250.00 23100.00 23350.00 2480000 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5200
Note:

Reading Correct Measure- Antenna Table

No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree  Comment

1 26007.00 86.28 -35.78 50,50 7400 -23.50 peak 0

2 * 26007.00 69.28 -35.78 33.50 54.00 -20.50 AVG 0
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUV\Data :#1815
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Radiated Emission Measurement

File . TUV Data #1816 Date:
80.0  dBuV/m
Limit1: ——
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18000.00010650.00  19700.00 2055000  21400.00  22250.00  23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5200

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit  Over Height Degree
MHz dBuVvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 25990.00 85.63 -35.80 49.83 74.00 -2417 peak 0
2 * 25990.00 68.80 -35.80 33.00 5400 -21.00 AVG 0
*:*Maximum data  x:Over limit !:over margin Operator: KK

File :TUWData :#1816 Page. 1
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Radiated Emission Measurement

File :TUV\Data #1817

File :-TUV Data #1817 Date:
80.0 dBuY/m
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18000.000168850.00  19700.00  20550.00 21400.00 22256.00 2310000 23950.00  24600.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24596.00 88.48 -37.06 51.42 74.00 -22.58 peak 0
2 * 24596.00 7096 -37.06 33.90 54.00 -20.10 AVG 0
*Maximum data  x:Over limit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1818 Date:
80.0 dBu¥/m
Limitl:  ——
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18000.00016850.00  13700.00 20550.00 21400.00 22250.00 231D0.00 2395000  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5240
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 25811.50  89.14 -36.02 5312 7400 -20.88 peak 0
2 * 2581150 7212 -36.02 3610 54.00 -17.90 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUWData #1818 Page: 1
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Radiated Emission Measurement

File :TUV Data :#1819 Date:
80.0  dBu¥/m
Limit1: —_—
timiti
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18000.00018850.00 19700.08 20550.00 21400.00 2225000 23100.08 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5745

Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24961.50 87.74 -37.01 50.73 74.00 -23.27 peak 0
2 * 24961.50 7011 -37.01 33.10 54.00 -20.90 AVG 0
*:Maximum data  x:Over limit  !l:over margin Operator: KK

File :TUWData #1819 Page: 1
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] Radiated Emission Measurement
File :TUV Data #1820 Date:

80.0  dBuV/m
Limit1: —_—
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18000.00010850.00 1970000 20550.00 21400.00 22250.00 2310000 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power; AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5745

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuv dB dBuV/im dBuV/m dB Detector cm degree Comment

1 25777.50 86.58 -36.06 50.52 74.00 -2348 peak 0

2 * 25777.50 69.26 -36.06 33.20 54.00 -20.80 AVG 0
*Maximum data  x:Over limit !:over margin Operator: KK
File :TUWData #1820 Page: 1
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Radiated Emission Measurement

File :TUVWData :#1821 Page: 1

File :TUV Data #1821 Date:
80.0  dBuV/m
Limit1: —
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18000.00018850.00 19700.00 20550.00 21400.00  2250.00 2310000  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-Y1T-01
Mode:11ac(20MHz) 5785
Note:

Reading Correct Measure- Antenna Table

No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuVv/m dBuV/m dB Detector cm degree  Comment

1 24366.50 8540 -37.09 48.31 74.00 -2569 peak 0

2 * 24366.50 69.19 -37.09 32.10 5400 -21.90 AVG 0
*:Maximum data  x:Over limit !:over margin Operator: KK
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. Radiated Emission Measurement
File :TUV Data #1822 Date:

80.0 dBu¥/m
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18000.00018850.00 19700.00  20550.00  21400.00 2225000  23100.00  23950.00  24600.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5785
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment Limit  Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 24689.50 85.49 -37.05 48.44 7400 -25.56 peak 0
2 * 24689.50 68.25 -37.05  31.20 54.00 -22.80 AVG 0
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUWData :#1822 Page: 1
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Radiated Emission Measurement

File :TUV Data #1823 Date:

80.0 dBu¥/m
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18000.000718850.00 13700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-Y1T-01
Mode:11ac(20MHz) 5825
Note:

Reading . Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25913.50 87.69 -35.90 51.79 74.00 -22.21 peak 0
2 * 2591350 69.70 -35.90 33.80 5400 -2020 AVG 0
*:Maximum data  x:Over limit  !l:over margin Operator: KK

File : TUWData #1823 Page: 1
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Radiated Emission Measurement

File :TUV Data #1824 Date:
80.0  dBuV¥/m
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18000.00018850.00 1970000 2055000  21400.00 2225000 2310000  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5825
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 26321.50 87.52 -35.40 5212  74.00 -21.88 peak 0
2 * 2632150 7050 -35.40 3510 5400 -1890 AVG o
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :-TUV\Data #1824 Page: 1
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Radiated Emission Measurement

File :TUV Data #1805 Date:
80.0 dBu¥/m
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 23618.50 87.14 -37.53 49.61 7400 -24.39 peak 0

2 * 23618.50 70.03 -37.53 32.50 54,00 -21.50 AVG 0
*:Maximum data  x:Over limit !:over margin Operator; KK

File :-TUWData #1805
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Radiated Emission Measurement

File :TUV Data :#1806 Date:
80.0  dBu¥/m
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18000.00018850.00  19700.00 20550.00 2140000 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
MIN: P-TA13-104-YIT-01
Mode:11n(40MHz) 5130
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Detector cm degree  Comment
1 25633.00 87.82 -36.24 51.58 74.00 -22.42 peak 0
2 * 25633.00 69.74 -36.24 33.50 54.00 -20.50 AVG 0
*:Maximum data  x:Overlimit !l:over margin Operator: KK

File :TUWData #1806 Page: 1
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Radiated Emission Measurement

File :TUV Data :#1807 Date:
80.0 dBuVY/m
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n{40MHz) 5230
Note:

Reading Correct Measure- Antenna  Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree  Comment
1 23644.00 87.54 -37.50 50.04 74.00 -23.96 peak 0
2 * 23644.00 7290 -37.50 35.40 54.00 -18.60 AVG 0
*Maximum data  x:Over limit !:over margin Operator: KK

File :TUWData #1807 Page: 1
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Radiated Emission Measurement

File :TUV Data :#1808 Date:
80.0  dBuV/m
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18000.00018650.00  19700.00  20550.00  21400.00  22250.00  23100.00  23950.00  24600.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24¢C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5230

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 24273.00 87.46 -37.10 50.36  74.00 -23.64 peak 0
2 % 24273.00 7290 -37.10 3580 54.00 -18.20 AVG 0
*:Maximum data  x:Over limit  :over margin Operator: KK

File :TUV\Data :#1808 Page: 1
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Radiated Emission Measurement

File :TUV Data #1809 Date:
80.0  dBu¥/m
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18000.00016850.00 19700.00 2055000  Z1A00.00  22250.00  23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freg.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuVv/m dB Detector cm degree  Comment
1 26262.00 86.21 -35.47 50.74 7400 -23.26 peak 0
2 * 26262.00 67.37 -35.47 31.90 5400 -2210 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUWData #1810

File :TUV Data #1810 Date:
80.0  dBuV/m
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power; AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5755
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuv/m dBuV/m dB Detector cm degree Comment
1 23618.50 87.71 -37.53 50.18 74.00 -23.82 peak 0
2 * 23618.50 7293 -37.53 35.40 54.00 -18.60 AVG 0
*:Maximum data  x:Over limit !:over margin Operator: KK
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Radiated Emission Measurement
File :TUV Data #1811 Date:
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16000.00018850.00  13700.00 20550.00 21400.00 22250.00 2310000 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n{(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Fregq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 24281.50 87.43 -37.10 50.33 74.00 -23.67 peak 0
2 * 24281.50 7230 -37.10 35.20 54.00 -18.80 AVG 0
":Maximum data  x:Overlimit  l:over margin Operator: KK

File :TUWData #1811
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Radiated Emission Measurement

File :TUV Data #1812 Date:
80.0  dBu¥/m
Limit1: ——
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18000.00018850.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00 24900.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5795
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 25055.00 89.83 -36.94 52.89 74.00 -21.11 peak 0
2 * 25055.00 71.64 -36.94 34.70 54.00 -19.30 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1812 Page: 1
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Radiated Emission Measurement

File :TUV Data #1825 Date:
80.0  dBu¥/m
Limit1: p—
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 2395000  2480D.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 26330.00 87.54 -35.39 52.15 74.00 -21.85 peak 0
2 * 26330.00 70.59 -35.39 35.20 54.00 -18.80 AVG 0
*Maximum data  x:Over limit  !:over margin Operator: KK

File :-TUVW\Data #1825 Page: 1
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Radiated Emission Measurement

File :;TUV Data #1826 Date:

80.0 dBuV/m
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File :TUWData #1826
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18000.00018850.00 19700.00 20550.00 2140000 22250.00 23100.00  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac{(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVim dBuV/m dB Detector cm degree  Comment

1 25633.00 87.82 -36.24 51.58 74.00 -22.42 peak 0

2 * 25633.00 69.64 -36.24 33.40 54.00 -20.60 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1827 Date:
80.0 dBu¥/m
Limit1: —
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18000.00018850.00 19700.00 20550.00 21400.00 22250.00 23100.00 2395000 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5230
Note:

Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 26432.00 86.27 -35.26 51.01 74.00 -22.99 peak 0
2 * 26432.00 68.76  -35.26 33.50 54.00 -20.50 AVG 0o
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1827

Page: 1
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File :TUV Data #1828 Date:
80.0 dBuY/m
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18000,00016850.00 1970000 ~ 2055000  Z21400.00  22250.00 ~ 23100.00  23950.00  24600.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac{40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 24944.50 86.60 -37.02 49.58 7400 -24.42 peak 0
2 * 24944.50 69.12 -37.02 32.10 54.00 -21.90 AVG 0
*Maximum data  x:Over limit  :over margin Operator: KK

File :TUV\Data #1828
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Radiated Emission Measurement

File :TUV Data #1829 Date:
80.0  dBu¥/m
Limitt: —_—
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18000.00018650.00 19700.00 20550.00 21400.00 22250.00 23100.00 2395006  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ~ ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25352.50 8499 -36.58 48.41 74.00 -25.59 peak 0
2 * 25352.50 68.18 -36.58 31.60 54.00 -22.40 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

Fife :TUW\Data #1829 Page: 1
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Radiated Emission Measurement
File :TUV Data #1830 Date:

80.0  dBu¥/m
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16000.00018850.00 19700.00 20550.00 21400.00 2225000  23100.00 23950.00  24800.00

26500.00 MHz

Site 3m Chamber #3 Polarization: Vertical
Limit: ( RE)FCC PART 15 CLASS B AC 120V/60Hz
EUT: 13.3" Tablet

M/N: P-TA13-104-YIT-01

Mode:11ac(40MHz) 5755

Power:

Temperature: 24C

Humidity: 53 %

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 20303.50 86.73 -40.40 45.33 74.00 -28.67 peak 0
2 * 20303.50 66.80 -40.40 26.40 54.00 -27.60 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1830 Page: 1
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File ;TUV Data #1831 Date:
80.0  dBu¥/m
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18000.00016850.00 19700.00 20550.00 21400.00 22250.00 23100.00 23950.00 24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5795
Note:

Reading Correct Measure- Antenna  Table
No. Mk. Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25318.50 86.67 -36.62 50.05 74.00 -23.95 peak 0
2 * 25318.50 69.72 -36.62 33.10 54.00 -20.90 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUW\Data #1831 Page: 1
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Radiated Emission Measurement

File :TUV Data #1832 Date:
80.0 dBu¥/m
Limit1: —_—
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18000.00010650.00  19700.00  20550.00 ~21400.00  22950.00 2310000  23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5795

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 26457.50 8549 -35.23 50.26 7400 -23.74 peak 0
2 * 26457.50 68.23 -35.23 33.00 54.00 -21.00 AVG 0 R
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData :#1832 Page: 1
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Radiated Emission Measurement

File . TUV Data #1833 Date:
80.0 dBu¥/m
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16000.00016650.00  19700.00  20550.00 21400.00  22250.00 2310000 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5210
Note:

Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 25310.00 86.35 -36.63 49.72 74.00 -24.28 peak 0
2 * 25310.00 68.23 -36.63 31.60 54.00 -22.40 AVG 0
*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUWDala #1833
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Radiated Emission Measurement

File :TUV\Data #1834

File :TUV Data #1834 Date:
80.0  dBuY/m
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18000.00018850.00  19700.00  20550.00 21460.00 22250.00 23100.08 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree  Comment
1 26449.00 86.06 -35.24 50.82 74.00 -23.18 peak 0
2 * 26449.00 68.34 -35.24 33.10 54.00 -20.90 AVG )
*:Maximum data  x:Over limit  l:over margin Operator: KK
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File :TUV Data #1835 Date:
60.0 dBu¥/m
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18000.00016650.00  19700.00  20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5775
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 26372.50 86.12 -35.34 50.78 74.00 -23.22 peak 0
2 * 26372.50 68.94 -35.34 33.60 54.00 -20.40 AVG 0
*Maximum data  x:Overlimit !:over margin Operator: KK

File :TUW\Data :#1835 Page: 1
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Radiated Emission Measurement

File :TUV Data #1836 Date:
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18000.00016650.00 1970000 20550.00 21400.00 22250.00 23100.00 23950.00  24800.00 26500.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)FCC PART 15 CLASS B Power: AC 120V/60Hz Humidity: 53%

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5775

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 25998.50 85.87 -35.79 50.08 74.00 -23.92 peak 0
2 * 25998.50 69.39 -35.79 33.60 54,00 -20.40 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUWData #1854

File :-TUV Data #1854 Date:
80.0  dBuV/m
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5100.000 510500 511000 511500 $120.00 512500 5130.00  5135.00  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVv/m dB Detector cm degree  Comment
1 * 5148.150 65.89 -14.11 51.78 68.20 -16.42 peak 0
*:Maximum data  x:Over limit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data :#1853 Date:
80.0  dBuV/m
© Limit1: —
70
50 - .
_ 1
| i "
50 s, oAb bty R IM\&'\WWMM
ke s b
40 o
30
20
0
0.0 : :
5100.000 510500 511000 511500 5i120.00 512500 5130.00 513500  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5147.500 69.19 -14.11 55.08 68.20 -13.12 peak 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :-TUWData #1853
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Radiated Emission Measurement

File :TUWData #1855 Page: 1

File :TUV Data #1855 Date:
80.0  dBuV/m
Limitl: ~ —
70
60 ‘
50 ‘ : ; Lo
MNMW\MNVVWMWMWWMMWW : - : \‘\'\Nﬂ‘
40 i o
30
20
10
0.0 .
5350.000 5355.00  5360.00  5365.00  5370.00 537500 538000 538500  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)SGWIFI{Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 > 5392.900 64.04 -13.68 50.36 68.20 -17.84 peak 0
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1856 Date:
80.0  dBu¥/m
Limit1: ——
70 ’
50
1 : ;
50 . mmewww
A b ptmas ot o s At : j o
40 . . . . . ! .
30
20
10
0.0 L
5350.000 5355.00  5360.00 5365.00 5370.00 537500 5380.00 536500  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment  Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 5385.450 63.94 -13.68 50.26 68.20 -17.94 peak 0
*:Maximum data  x:Over limit f:over margin Operator: KK

File :TUWData #1856 Page: 1
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Radiated Emission Measurement
File :TUV Data #1857 Date:
80.0 dBuV/m

it

70

| AM”“M

50 o, W
W\MMMWMJMMWMWM“WMJMW

40

30

20

10

0.0 :

5675.000 5680.00  5G685.00 5680.00  5685.00  5700.00  5705.00  §710.00  5715.00 5725.00 MHz

Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)SGWIFI{Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5745

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5725.000 81.09 -13.06 68.03 7820 -10.17 peak 0
*“Maximum data  x:Over limit  l:over margin Operator: KK

File :TUW\Data #1857 Page: 1
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Radiated Emission Measurement

File :TUW\Data #1858

File :TUV Data #1858 Date:
80.0  dBu¥/m
70
A ;
60 i . WMM“
50 MM’V""
gl
Mﬂwmmmmmwmwmﬁwﬂww MW\M
40 ' -
30
20
10 ;
0.0 :
5675.000 5680.00  S5685.00  5690.00  5695.00  5700.00 570500  5710.00  5715.00 5725.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5725.000 77.45 -13.06 64.39 78.20 -13.81 peak 0
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :-TUV Data #1859 Date:
80.0 dBu¥/m
Limit1: _
70
B0 | ] '
— |
50 W ‘ Ntk B
WW“MWM’NMMMMMMNWM i M W, oyttt o
40
30
20
10
0.0 ‘
5850.000 5855.00  5860.00 5865.00 5870.00 5675.00 5880.00 588500  5890.00 5900.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5850.800 70.89 -12.84 58.05 78.20 -20.15 peak 0
*Maximum data  x:Over limit  !l:over margin Operator: KK

File :TUWData #1859 Page: 1
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Radiated Emission Measurement
File :TUV Data #1860 Date:
80.0  dBuV/m

Limit1: —

70

60

M}""me |
f ! i R fa W
50 ' WK’\WWWWMMWNMMWWAMWWM\M /

40
30
20
10
0.0 :
5850.000 5855.00  5860.00  5865.00  5870.00  5875.00  56860.00  5885.00  5890.00 5300.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: { RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5825

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 5850.100 80.19 -12.84 67.35 78.20 -10.85 peak 0
*:Maximum data  x:Over limit :over margin Operator: KK

File :TUV\Data #1860 Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50056690 003

Seite 202 von 313
Page 202 of 313

Shenzhen EMTEK Co.,Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek, com cn Tel:+86-755-2695 4280 Fax:+B6-755-2695 4282

EMITEK (-

Acvess to the World

Radiated Emission Measurement

File :-TUV Data #1861 Date:
20.0  dBuv/m
Limit1: —
70
BO | . ..
: 1
50 ¥ "
R T T
%WWWWWMWWMM "j
40
30
20
10
0.0 : :
5100.000 5105.00 511000 511500 5120.00 512500 5130.00 5135.00 5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)5SGWIFl(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 5148.000 66.99 -14.11 52.88 68.20 -1532 peak 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File : TUW\Data #1861 Page: 1
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Radiated Emission Measurement

File :TUV Data #1862 Date:
80.0 dBuY/m
Limit1: e
70
60 .
; 1
: pthanarr¥
5 RISt Pgpgpaal sty i sl N » WM\%M
0 s
et W«MWWMWMWNV\MW“
40 ‘ ‘
30
20
10
0.0
5100.000 5105.00 511000 511500  5120.00  5125.00  5130.00  5135.00  5140.00 5150.00 MMz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5148.500 70.03 -14.11 55.92 68.20 -12.28 peak 0
*Maximum data  x:Over limit  !:over margin Operator; KK

File :TUWData #1862 Page: 1
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Radiated Emission Measurement

el 0, s Bt Sl A
Wwwmw»mwmwmmwm«wwmﬁpw i W‘M\Vw

File :TUV Data #1863 Date:
80.0 dBuY/m
Limit1: —
70
60 i
1
a0 X

File :TUWData #1863

40
30
20
10
0.0
5350.000 5355.00  5360.00 5365.00 5370.00 537500 5380.00 530500  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)5SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n{20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuVv/m dB Detector cm degree Comment
1 * 5394.000 63.57 -13.66 49.91 68.20 -18.29 peak 0
I
*:Maximum data  x:Over limit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1864 Date:
80.0 dBuY/m
Limit1: e
70
60
i1
50
MWWNMW%
M.«.m,w-‘va‘“"“""ww ' W’WS«JA“WMVMMJ“ “WNWV‘\MMKMWM\,M '
40 . ) i
30
20
10
0.0 ;
5350.000 5355.00  5360.08  5365.00 5370.00 537500 5380.00 5385.00  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5390.600 65.11 -13.68 51.43 68.20 -16.77 peak 0
“:Maximum data  x:Over limit  !:over margin Operator: KK

Fife :TUV\Data #1864 Page: 1
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Radiated Emission Measurement

File :TUV Data #1865 Date:
80.0 dBuV/m
ifamivi
70 )'.
Mﬂlﬁ
60 ) : IR N . MW‘( ;
WMMWW
50 WW . ‘

NI v Aot mmm»umwwm““w“w :

40
30
20
10
0.0 :
5675000 5680.00  5685.00  5690.00 569500  5700.00 570500  5710.00  5715.00 5725.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5745

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5724.350 82.76 -13.06 69.69  78.20 -8.51 peak 0
i
|
*“Maximum data  x:Over limit  !l:over margin Operator: KK

File :TUWData #1865 Page: 1
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Radiated Emission Measurement

File :TUWData #1866

Page: 1

File :TUV Data #1866 Date:

80.0  dBuv/m

70 M{LW

TS
e .w,wfw»'ﬂwewﬂ”{‘] W |
50
gt e

an

30

20

10

0.8 :

5675.000 5680.00 568500  5690.00 569500  5700.00  5705.00 ~ 5710.00  5715.00 5725.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: { RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5745
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5724.650 89.24 -13.06 76.18 78.20 -2.02 peak 0
*:Maximum data  x:Over limit l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1867 Date:
80.0  dBu¥/m
Limit1: —
70
1 :
(1] . IR !
W“V\M‘JMWW i
‘ Mot gk W gy
ho Jm"HﬂM"l"d 4, b
W%WMWWWWMWWW ‘
40 . .
30
20
10
0.0 .
5850.000 5855.00  5B860.80 5865.00  5870.00  5875.00  5880.00  5885.00  5890.00 5900.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: { RE)5GWIFI(Bandedge) Peak Power; AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n{20MHz) 5825

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1 * 5850.250 73.29 -12.84 60.45 7820 -17.75 peak 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1867 Page: 1
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.. .Radiated Emission Measurement

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5825

File :TUV Data #1868 Date:
80.0  dBu¥/m
| " Limit1: —
70
6D Mw e e 5 , ’
‘ jlwmx{ i ‘ At ing
50 : mh,\w e h : }’m
i ’Mﬂvwwm% b, ¥
40 - . '
0
20
10
0.0 ; ‘
5850.000 5855.00  5860.00 5865.00  58/0.00  5875.00  5880.00 580500  5890.00 5900.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: ( RE)5SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %

File :TUV\Data :#1868

Page: 1

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 6850.000 80.89 -12.84 68.05 78.20 -10.15 peak 0
*:Maximum data  x:Over limit  :over margin Operator: KK
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Radiated Emission Measurement

File :TUV\Data #1870

Page: 1

File :TUV Data #1870 Date:
80.0  dBuV/m
Limit1: —
70
60 ; v d
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5100.000 510500 511000 511500 5120.00 5125.00 513000  5135.00  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)5GWIFi(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5190
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 * 5148.250 22.41 38.00 60.41 68.20 -7.79  peak 0
*:Maximum data  x:Over limit  L:over margin Operator: KK
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Radiated Emission Measurement

File :TUW\Data #1869

Page: 1

Fite :TUV Data #1869 Date:
80.0 dBuV/m
: Limit1: —
70
| | WNWWW
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50 ]

40

30

20

10
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5100.000 5105.00 5110.00 511500 5120.00 5125.00 5130.00  5135.00  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5190
Note:

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 * 5149.400 26.04  38.00 64.04 68.20 -4.16 peak 0
*:Maximum data  x:Over limit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV\Data #1872 Page: 1

File :TUV Data #1872 Date:
80.0  dBu¥/m
Limitt: —_—
70
B0 . . C . R R
Pty S, s Wb e g sl o g dorailn hmwﬂpwdmmdﬁ,w
50 .
40
30
20
10
0.0 :
5350.000 5355.00  5360.00 5365.00 5370.00 5375.00 5380.00 6538500  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)5GWIFi(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tabiet
M/N: P-TA13-104-YIT-01
Mode: 11n{40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 5398.150 18.28 3848 56.76 68.20 -11.44 peak 0
“:Maximum data  x:Over limit  !:over margin Operator: KK
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File :TUV Data #1871 Date:
80.0  dBuV/m
Limit1: e
70
MM@W«WWWMMNWW%MWWMMWMvawwMWMNWH
50 ’ i
40
30
20
10
0.0
5350.000 5355.00 5360.00 536500 5370.00 537500 5380.00 538500  5390.00 5400.00 MH:z
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuVv/m dBuv/m dB Detector cm degree Comment
1 * 5399.450 17.73 38.48 56.21 68.20 -11.99 peak 0
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV\Data #1871 Page: 1
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File :TUV Data #1874 Date:
80.0  dBu¥/m
70
' %
‘ o
60 e . . , . W%MMLM\WWMM«
kst b4 | _
50
40
3n
20
10
0.0
5675.000 5680.00  5685.00  5690.00 5695.00 5700.00 570500 5710.00  5715.00 5725.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperatwre:  24C
Limit: ( RE)5GWIF}(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5720.600 26.49 39.10 65.59 78.20 -12.61 peak 0
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUW\Data #1874

Page: 1
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File :TUV Data #1873 Date:
80.0 dBuv/m
70
T i
B0 | , A H{(M\M . S
«WMMWMWMW;WMMM«WMMM}MW )
40
30
20
10
0.0
5675.000 5600.00  56B5.00  5650.00 569500 5700.00 570500 5710.00 571500 5725.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
MI/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5723.200 30.37 39.1 69.48 7820 -8.72  peak 0
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUWData #1873

Page: 1
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EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5795

File :TUV Data #1876 Date:
80.0  dBuV/m
Limit1: e
70
[31] I ' : . - S - L
mwiﬁ*‘«‘fmmwwui"w\'m}’MWWWMWMWWWMnMWMMWM/MVWW«MM
50
40
30
20
10
0.0
5850.000 5655.00  5860.00  5865.00  5870.00  5875.00  5880.00  5885.00  5890.00 5900.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53%

File :TUWData #1876

Page: 1

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5852.700 18.86 39.35 58.21 7820 -19.99 peak 0
*:Maximum data  x:Over limit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1875 Date:
80.0  dBu¥Y/m
Limit1: —
70
1 : :
. ﬁ%ww ' e
Y
Wk%ﬂ"mm ot MAAWWWWWMAMMMW O SPUR ¥ Pp R
50 : .
40
30
20
10
0.0
5850.000 5B55.00  5860.00  5865.00 5870.00 5875.00  5880.00 588500  5890.00 5900.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5795

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5850.600 21.53 39.35 60.88 7820 -17.32 peak 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1875 Page: 1
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Radiated Emission Measurement

File :TUW\Data #1878

Page: 1

File . TUV Data #1878 Date:
80.0  dBu¥/m
Limitl: | —
70
50 . . o 1
dmeW"MWWM‘WWmMWMWWMWMMMM
50 . T :
40
30
20
10
0.0
5100.000 5105.00 5110.00 511500 5120.00 512500 5130.00 5135.00  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: { RE)sGWIF!{Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuv/m dBuV/m daB Detector cm degree Comment
1 * 5150.000 17.94 38.00 55.94 68.20 -12.26 peak 0
*:Maximum data  x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement

File - TUV Data #1877 Date:
80.0  dBuV/m
| Limitl: e
1
70
60 .1
HWMWJ\PWMW“J\\NmM-4WMW?JMWWWAWWMMWuMWWM“MPJM
50 . . i
40
30
20
10
0.0 : :
5100.000 §105.00  5110.00  5115.00  5120.00  5125.00 519000 513500  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)5GWIFI{Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuv dB dBuVv/m dBuV/m dB Detector cm degree  Comment
1 * 5148.050 20.69 38.00 58.69 68.20 -9.51 peak 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :-TUW\Data #1877 Page: 1




Produkte
Products

Prifbericht - Nr.: 50056690 003 Seite 220 von 313

Test Report No. Page 220 of 313

Shenzhen EMTEK Co.,Ltd. o
Bldg. 69, Majialong Industry Zone, Nenshan District, Shenzhen, Guangdong, 518052 P.R. Chine EM E EK b [ j

waw, emtek. com. on Tel:+86-755-2695 4280 Fax:+86-755-2695 4282 Access to the World

Radiated Emission Measurement

File :TUV Data #1879 Date:
80.0  dBuV/m
- Limit1: o
70
60 .
AP bt eI AT BN Bt oA b At s, o P g
50 : oo o
40
30
20
10
0.0 ; ‘
5350.000 5355.00  5350.00 536500 537000  53/5.00  5380.00  5385.00  5350.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)5SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53%

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5388.200 17.88 38.46 56.34 68.20 -11.86 peak 0
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV\Data #1879 Page: 1
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Radiated Emission Measurement

File :TUVW\Data #1880

File :;TUV Data #1880 Date:
80.0 dBu¥/m
Limit1: e
70
60 ;
AT S el AR o e Ao A ot PP o o b STt g APt
50 ‘ . .
40
30
20
10
00
5350.000 5356.00  6360.00  5365.00  5370.00  5375.00  5380.00 539500  5390.00 540000 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)5GWIFi(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVv/m dB Detector cm degree Comment
1 * 5394.500 17.57 38.48 56.05 68.20 -12.15 peak 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

Page: 1
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Radiated Emission Measurement

File :TUV Data #1881 Date:
80.0  dBu¥/m
ity
70 1
60 : . | it AL
«th—wWWhWMwM«WWWWVN¢MMMNMMARW ; )
50 : : '
40
30
20
10
0.0
5675.000 5680.00  56B5.00  5690.00 5695.00 5700.00  5705.00 5710.00  5715.00 5725.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)5GWIFi(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5745

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5723.450 29.28 39.11 68.39 78.20 -9.81 peak 0
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUWData #1881

Page: 1
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File :TUW\Data :#1882

Radiated Emission Measurement
File :-TUV Data #1882 Date:
80.0 dBu¥/m
70 m
| g
wmwwwww\\“wwww““mw el : : ‘
50
40
30
20
10
0.0 : .
5675.000 5680.00  5685.00  5690.00 5G695.00 5/00.00 5705.00  5710.00 571500 5725.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)5SGWIFi(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVim dBuV/m dB Detector cm degree  Comment
1 * 5725.000 33.99 39.11 73.10 78.20 -510  peak 0
*:Maximum data  x:Overlimit !:over margin Operator: KK

Page: 1
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File :TUV Data #1883 Date:
80.0  dBuv/m
Limit1: —
™
e
50 e ‘ N . - e
W MWUW“MWM#MWMM@WMWW-WMWM\""WWW
50 ) :
40
30
20
10
0.0 . i
5650.000 585500  5860.00 5865.00 5870.00 5875.00 5880.00 588500  5890.00 5300.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 5850.350 26.85 39.35 66.20 78.20 -12.00 peak 0
“:Maximum data  x:Over limit  :over margin Operator: KK

File :TUV\Data #1883

Page: 1
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Radiated Emission Measurement

File :TUV Data #1884 Date:
80.0  dBuV/m
Limit1: ——
70 3
50 %M%Mww | ‘ |
bt ottt
50 1 ' ! :
40
an
20
10
0.0 : :
5850.000 5655.00 5860.00  5365.00  5870.00  5875.00  5880.00  5885.00  5890.00 5900.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120v/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YiT-01
Mode:11ac(20MHz) 5825

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5850.250 27.95 39.35 67.30 78.20 -10.90 peak 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

Fife :TUV\Data #1884 Page: 1
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Radiated Emission Measurement

File :TUW\Data #1885

Page: 1

File :TUV Data #1885 Date:
80.0  dBuV/m
Limit1: e
70
50 . , : gﬁ“
T
MM&W«WWWMNMWWWWWJ‘WMWW}A ;
50 ' . . i
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30
20
10
0.0 . :
5100.000 510500  §110.00 511500 512000  5125.00  5130.00  5135.00  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: { RE)5GWIFl(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5148.150 20.85  38.00 58.85 68.20 -9.35 peak 0
*:Maximum data  x:Over limit !:over margin Operator: KK
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File :TUV Data #1886 Date:
80.0  dBuV/m
Limit1: e
70
%
[41] . s P - :
il
e i
et b e Attt APt et
50 ‘
40
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10
0.0 {
5100.000 5105.00  5110.00 511500 512000 512500 513000 513500 5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)SGWIFi{Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuVim dB Detector cm degree Comment
1 * 5148.400 22.98 38.00 60.98 68.20 -7.22 peak 0
“Maximum data  x:Over limit L:over margin Operator: KK

File :TUV\Data #1886 Page: 1
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Radiated Emission Measurement

File :;TUV Data #1887 Date:
80.0 dBuv/m
Limit1: —_—
70
BO b . 4 ) .
ke st s e s W S AT NP g b M
50 . .
40
an
20
10
0.0
5350.000 535500 5360.00 536500 5370.00 537500 5380.00 5385.00  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)5GWIFi(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 5360.950 17.79 38.41 56.20 68.20 -12.00 peak 0
*:Maximum data  x:Overlimit l:over margin Operator: KK

File : TUW\Data #1887

Page: 1
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File :TUWData #1888

Page: 1

File :TUV Data #1888 Date:
80.0  dBuV/m
Limit1: —
70
(4] , o .
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50 . P .
40
30
20
10
0.0
5350.000 5355.00 536000 S5365.00 5370.00 537500  5380.00 538500  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5397.500 17.83 38.48 56.31 68.20 -11.89 peak 0
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUVW\Data #1889

Page: 1

File :TUV Data #1889 Date:
80.0  dBu¥/m
70
: 1
. g
WMMMW""Wﬁ
ndicsgunnondbg, Moot has it Wi bpagsr st A !
50 B
40
30
20
10 X
0.0 ‘
5675.000 5680.00  S5685.00  5690.00  5695.00  S700.00 570500 571000  5715.00 5725.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: ( RE)sGWIFI{Bandedge) Peak Power: AC 120V/60Hz Hurmidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVv/m dB Detector cm degree  Comment
1 * 5720.400 2523  39.10 64.33  78.20 -13.87 peak 0
*:Maximum data  x:Overlimit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1890 Date:
80.0  dBuV/m
70 ‘ ' 1
“ B T et
nmww«»QmewWWwM‘m W’M
51 :
40
30
20
10
oo
5675.000 5680.00  5685.00  5690.00 569500  5700.00 570500  5710.00  6715.00 5725.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)5GWIFI{Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 5723.500 27.39 39.11 66.50 78.20 -11.70 peak 0
*Maximum data  x:Overlimit  l:over margin Operator: KK

File :TUWData #1890 Page: 1
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Radiated Emission Measurement

File : TUV\Data #1892 Page: 1

File :-TUV Data #1892 Date:
80.0 dBu¥/m
Limit1: —
70
60 ] , ‘ ‘ B : o
WMMAWWWimW‘?MMWMM«W-WWWNWM.WwWNWWWWVMWM»MMMW
50 i
40
30
20
10
0.0 i
5820.000 5855.00  5860.00 5865.00 5870.00 587500  5880.00  5885.00  5890.00 5900.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: ( RE)5GWIFl(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5857.300 19.70 39.37 59.07 78.20 -19.13 peak 0
*:Maximum data  x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1891 Date:
80.0  dBuV/m
Limit1: _
70
50 . ] i ) :
W—WWMMMWWMW\MJM‘MMMMWWW«MWMWMWMW’WWM
50 : ' ' ‘ ‘
40
30
20
10
0.0
5850.000 565500  5860.00 586500 5070.00 587500 58680.00 588500  5890.00 5300.00 MMz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 5881.950 19.33 39.42 58.75 68.20 -9.45 peak 0
“:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1891

Page: 1
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Radiated Emission Measurement

File :TUV\Data #1893 Page: 1

File :TUV Data #1893 Date:
20.0  dBuV/m
Limit1: —
70
60 . : . 1
oo i iabon ,“anuwmmwmwtwﬂmweﬂmwwmwwwwawj
50 ' : : i
40
30
20
10
0.0 . ;
5100.600 5105.00 511000 511500 5120.00 512500 5130.00 513500  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)5GWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5150.000 19.98 38.00 57.98 68.20 -10.22 peak 0
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUVW\Data :#1894

File :TUV Data #1894 Date:
80.0 dBuY/m
Limit1: —
70
‘ ‘ ‘ »
60 - . 2 .
Phigtbeses e
ool Ay ,,.wWWmeMMWMM ’ ’M MWMMWM
50 ) ‘ .
40
30
20
10
0o ;
5100.000 510500  5110.00 511500 512000 512500 513000 513500  5140.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: ( RE)SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk. Fregq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 5146.600 22.94 38.00 60.94 68.20 -7.26 peak 0
*:Maximum data  x:Over limit  L:over margin Operator; KK

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50056690 003

Seite 236 von 313
Page 236 of 313

Shenzhen EMTEK Co.,Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. on Tel:+86-755-2695 4280 Fax:+86-755-2695 4282

EMTEK @

Access to the World

Radiated Emission Measurement

File :-TUV Data #1895 Date:
80.0 dBuV/m
" Limit1: —
70
50 ,
St 4Pt s Pt MR Al B oA S s ANl ot "
50
40
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20
10
0.0 :
5350.000 5355.00  5360.00 536500  5370.00 5375.00 5380.00 5385.00  5390.00 5400.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)5SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVv/m dBuV/m dB Detector cm degree Comment
1 * 5366.650 16.99 38.41 55.40 68.20 -12.80 peak 0
*:Maximum data  x:Overlimit  !:over margin Operator: KK

File :TUWData #1895 Page: 1
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Radiated Emission Measurement

File :TUWData #1896

Page: 1

File :TUV Data #1896 Date:
80.0  dBu¥/m
Limit1: —
70
50 . ‘ e . . ‘ .
ot PN bl i A S0 Bt B i b
50 . e i
40
30
20
10
0.0 : ;
§350.000 5355.00  5360.00 536500 5370.00 537500 5300.00 5305.00  5390.00 5400.00 WHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: ( RE)5SGWIFi(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5372.300 17.55 3843 55.98 68.20 -12.22 peak 0
*:Maximum data  x:Overlimit l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV\Data #1897 Page: 1

File :TUV Data #1897 Date:
80.0 dBu¥/m
70
60 : ' ‘ g
. - W " ,.",’;T""
kaMVWWWWWMMMWWWWWMMMMWW
50 ‘ :
40
30
20
10
0.0
5675.000 5680.00 568500 5690.00  5695.086  5700.00 570500  5710.00  5715.00 5725.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: ( RE)SGWIFi(Bandedge) Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5775
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5722.450 20.77 39.11 59.88 78.20 -18.32 peak 0
*:Maximum data  x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1898 Date:
80.0 dBu¥/m
70
60 ' - L | . . ! |
‘ iosghonsg VSt s
et et b s B S ““M :
50 . . .
40
an
20
10
0.0 i :
5675.000 5680.00  56B5.00  5690.00 569500  5700.00 570500  G710.00  5715.00 5725.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: ( RE)SGWIFl(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5775

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 * 5724.650 2468  39.11 63.79 78.20 -14.41 peak 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1898 Page: 1
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. Radiated Emission Measurement
File . TUV Data #1899 Date:

80.0  dBu¥/m
Limitl: —
70
B0 I 1‘ . o . . .o
ot A i it oot et ot oAt A bttt Mo
40 ‘
30
20
10
0.0 : ;
5650.000 5855.00  5860.00  5865.00  5870.00  5875.00  5880.00  5885.00  5090.00 5900.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24c¢
Limit: ( RE)SGWIFI(Bandedge) Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5775

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 * 5857.000 19.47  39.37 58.84 78.20 -19.36 peak 0
*:Maximum data  x:Over limit  !:over margin Operator: KK
File :TUV\Data #1899 Page: 1
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Radiated Emission Measurement

File :-TUV Data #1900 Date:
800 dBu¥/m
+ Limit1: s
70
&0 ¥ : . : : S
WMMWWMMMM*WMWNNWMMM TOFIUI NP PO AN W BT SRR IGCT STANS S

50 ‘ ‘

40
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0.0 ‘

5850.000 5855.00 586000  5365.00 587000  5075.00  GDB0.00  5805.00  5890.00 5900.00 MH:z
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: ( RE)5GWIF}(Bandedge) Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:1tac(80MHz) 5775
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 * 5850.150 2164 39.35 60.99 78.20 -17.21 peak 0

*:Maximum data  x:Over limit  l:over margin Operator: KK

File . TUV\Data #1900 Page: 1
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Radiated Emission Measurement

File :TUV Data #1901 Date:
80.0 dBu¥/m
Limit1: s
Lt
70
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‘ : ‘ : ;
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4500.000 4565.00 4563000  4695.00  4760.00  AB25.00  AB90.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N; P-TA13-104-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5148.700 1145  38.00 49.45 74.00 -24.55 peak 0
2 * 5148.700 -3.80  38.00 34.20 54.00 -19.80 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV\Data #1901

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50056690 003

Seite 243 von 313
Page 243 of 313

Shenzhen EMTEK Co., Ltd.
Blidg. 69, Majialong industry Zone, Nanshan District, Shenzhen, Guangdong, 516052 P.R. China
www. emtek. com. cn Tel:+86-755-2695 4280 Fax:+86-755-2695 4282

EMITEK @

Access to the World

Radiated Emission Measurement

File :TUV Data #1902 Date:
80.0 dBu¥Y/m
* Limit1: —_—
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4500.000 4565.00  4630.00 4695.00  4760.00 402500  4890.00 495500  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5150.000 10.90 38.00 48.90 74.00 -25.10 peak 0
2 * 5150.000 -5.40 38.00 32.60 54.00 -21.40 AVG 0
*:Maximum data  x:Over limit !:over margin Operator; KK

File :TUW\Data #1902

Page: 1
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Radiated Emission Measurement

File :TUV Data #1903 Date:
80.0 dBu¥/m
Limit1: _
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70
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5350.000 5361.00 5372.00 5383.00 539400  5405.00 541600  5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: {RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor  ment  Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVv/m dB Detector cm degree  Comment
1 5371.670 6.27 38.43 44.70 74,00 -29.30 peak 0
2 * 5371.670 -5.23 38.43 33.20 54.00 -20.80 AVG 0
“Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1903 Page: 1




Produkte

Products
Prifbericht - Nr.: 50056690 003 Seite 245 von 313
Test Report No. Page 245 of 313

Shenzhen EMTEK Co., Ltd. /
Blidg. 49, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China EM ! E K N 4

wiww. emtek. com. cn Tel:+86-755-2695 4280 Fax:+B6-755-2695 4282 Access to the World

Radiated Emission Measurement

File :TUV Data #1904 Date:
80.0  dBuWW/m
" Limit1: _
Fimita:
70
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5350.000 5361.00 5372.00 5383.00 539400 540500 541600 542700 5438.00 §460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk. Fregq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5396.860 8.09 38.48 46.57 74.00 -27.43 peak 0
2 * 5396.860 -7.88 38.48 30.60 54.00 -23.40 AVG 0
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV\Data #1904 Page: 1
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Radiated Emission Measurement

File :TUV Data #1907 Date:
80.0  dBuV/m
Limitt: e
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70
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30
20
10
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4500.000 4565.00  4630.00  4695.00  4760.00  4025.00  A890.00  4955.00  5020.00 515000 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 83 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 5093.450 6.11 37.89 44,00 74.00 -30.00 peak 0
2 * 5093.450 -5.29 37.89 32.60 54,00 -21.40 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1907 Page: 1
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Radiated Emission Measurement

File :TUV Data #1908 Date:
80.0  dBu¥/m
Limit1: —
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4500.000 4565.00  4630.00 469500  4760.00 482500  4890.00  4935.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: ~ 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5147.400 6.24  38.00 4424 7400 -20.76 peak 0 )
2 * 5147400 -3.80  38.00 3420 5400 -19.80 AVG 0
*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUWData #1908 Page: 1
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Radiated Emission Measurement

File :TUV\Data #1905

Page: 1

File :-TUV Data #1905 Date:
80.0  dBuV/m
Limit1: —
timitas
70
60
50 N .
LMMW&‘VMW WWW‘M WM&MWMMMWM&%WWWMMNA
40 5
§
30
20
10
0.0 )
5350.000 5361.00  5372.00  5383.00  5394.00  b405.00  5416.00  5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-Y1T-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5395.980 9.17 38.48 47.65 74.00 -26.35 peak 0 o
2 * 5395.980 -2.28 38.48 36.20 5400 -17.80 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1906 Date:
80.0 dBu¥/m
Limit1: —
Limitzs
70
50
50 d

ok o ‘
ﬂMWWwMWMW MWWWMWMMﬂMMMMWW

40
a0
20
10
0.0 :
5350.000 5361.00 537200 538300 539400 540500 541600 5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 5392.570 10.73 38.46 49.19 74.00 -24.81 peak 0
2 * 5392.570 -3.16 38.46 35.30 54.00 -18.70 AVG 0
*:Maximum data  x:Over limit :over margin Operator: KK

File :TUW\Data #1906

Page: 1
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Radiated Emission Measurement

File :TUV ' Data #1909 Date:
80.0 dBuV/m
LimitT: e
Limitas
7n
50
50
: i
¥
40 N'WVWWM\MMWWMWMMWW’WWMWWMWWWMWMM s
e : ;
an
20
n
0.0 ;
4500.000 4536.00 469200  4785.00  4884.00  4980.00  5076.00  5172.00  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Hunidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5745

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 5410.080 6.91 38.50 45.41 74.00 -28.59 peak 0
2 * 5410.080 440 3850 34.10 54.00 -19.90 AVG 0
*“Maximum data  x:Overlimit !:over margin Operator: KK

File : TUV\Data #1909 Page: 1
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Radiated Emission Measurement

File - TUV Data #1910 Date:
80.0 dBu¥/m
Limit1: —
e
70
60
50

WM%MWKﬂWMmMWWﬁWMWWMWﬁWMWMWM'\ A

Fife : TUWData #1910

Page: 1

40
30
20
10
0.0 ,
4500.000 4596.00  4692.00 4788.00 488400  4980.00 5076.00 517200  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5745
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector om degree  Comment
1 5394.720 6.07 38.48 44,55 74.00 -29.45 peak 0
2 * 5394.720 -5.68 38.48 32.90 5400 -21.10 AVG 0
":Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

File - TUV Data #1911 Date:
€0.0 dBu¥/m
. Limit1: _
itz
70
60
50

40 wWMwwmfwwwlWMMM-MWWWUWWW%WMW*WJWle

1

30
20
10
0.0
4500.000 4596.00 469500 4788.00 486400 4980.00  G076.00  5172.00  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11a 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5401.440 596 3848 44.44 7400 -29.56 peak 0
2 * 5401.440 -5.48  38.48 33.00 54.00 -21.00 AVG 0
*:Maximum data  x:Over limit L:over margin Operator: KK

File :TUW\Data #1811 Page: 1
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Radiated Emission Measurement

MM\JMMM‘MM'W\vJWW\m.MMWMWMM“W%’WWMWWWVWWWWWWF/uw

File :TUV Data #1812 Date:
80.0 dBu¥/m
Limit1: .
fimiiee
70 :
60 -
50

1

EUT: 13.3" Tablet
M/N: P-TA13-104-YiT-01
Mode:11a 5825

40

30

20

10

0.0
4500.000 4596.00  4692.00  47B8.00  4884.00 4980.00  5076.00 517200  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

File :TUWData #1912

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5424.480 6.49 38.53 45.02 74.00 -28.98 peak 0
2 * 5424.480 -3.43 38.53 3510 54.00 -1890 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK
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File :TUV Data #1923 Date:
80.0 dBu¥/m
Limit1: —_
it
70
[H1]
N i
50

R b g it b, pa o ARl S ”“‘Ww

40
30
20
10
0.0 : ‘
4500.000 4565.00  4630.00 469500 476000 482500  4890.00 495500  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuvV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5149.350 12.02  38.00 50.02 74.00 -23.98 peak 0
2 * 5149.350 -2.10  38.00 35,90 54.00 -18.10 AVG 0
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV\Data #1923 Page: 1
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Radiated Emission Measurement
File :TUV Data #1924 Date:
80.0  dBuV/m

Limitd: —_—

70

60
)

50

40 WW%WM.W‘MWWWW‘MMMWWWWW%W Q‘M”!

30
20
10
0.0
4500.000 4565.00  4630.00  4695.00  4760.00 4925.00  4990.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n{20MHz) 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ ment  Limit  Over Height Degree
MHz dBuV dB dBuV/im dBuV/m dB Detector cm degree Comment
1 5148.700 156.26 38.00 53.26 74.00 -20.74 peak 0
2 * 5148.700 -1.10 38.00 36.90 54.00 -17.10 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1924 Page: 1
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Radiated Emission Measurement

File :TUV Data #1922 Date:
80.0  dBuV/m
Limit1: _
it
70
50
50 | . v
MMWW,JWWMWWWMMWW%WWMWW&WWN«MWMWfwwm
40
20
20
10
0.0 ‘
5350.000 5361.00  5372.00  5383.00  5394.00  5405.00 ~ 5416.00  5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5180

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5444.050 7.45  38.57 46.02 74.00 -27.98 peak 0
2 * 5444050 -3.37  38.57 3520 5400 -1880 AVG 0
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1922 Page: 1
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File :TUV Data #1921 Date:
80.0  dBuV/m
Limit1: -
ot

70

50

50 1 :

Sdgsainog 3t AAAL At S Ay Lo bttt e

10 : .

a0

20

10

0.0

5350.000 5361.00 537200 5383.00 5384.00 5405.00 5416.00 5427.00 5438.00 5450.00 MHz
Site 3m Chamber #3 Polarization; Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree Comment

1 5395.650 7.68 38.48 46.16 74.00 -27.84 peak 0

2 * 5395.650 -5.08 38.48 33.40 54.00 -20.60 AVG 0
*Maximum data  x:Overlimit !:over margin Operator: KK

File :TUV\Data #1921 Page: 1
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Radiated Emission Measurement

File :TUV Data #1917 Date:
80.0  dBuV/m
Limit1:  —
bienita:
70
60
50
1
4D ookt B PP R b g WMMWWWMWMMMM“\MWW-MM
3
30
20
10
0.0 i
4500000 4565.00 463000 469500 476000 462500  4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5033.650 6.87 37.78 4465 74.00 -29.35 peak 0
2 * 5033.650 -4.58 37.78 33.20 54.00 -20.80 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1917 Page: 1
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Radiated Emission Measurement
File :-TUV Data #1918 Date:
80.0  dBuV/m

Limit1: s
it
70
60
50
: R
. Pr P non
B B T o il M i
3
30
20
10
0.0
4500.000 4565.00  4630.00  4695.00  4760.00 482500  4B90.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5240

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Fregq.  Level Factor ~ ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5008.300 7.05 37.73 4478  74.00 -29.22 peak 0
2 * 5008.300 -1.63 37.73 36.10 54.00 -17.90 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK

Fite :TUW\Data #1918 Page: 1
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Radiated Emission Measurement

File :TUW\Data :#1919

Page: 1

File . TUV Data #1919 Date:
80.0  dBuV/m
Limit1: e
it
70 !
&0
50 1
ik
VMWWLWM'MW’M mwmmwmwmww%wwwﬁ“m%wmwm
40 . . .
30
20
10
0.0
5350.000 5361.00  5372.00  5383.00 539400 540500 541600 5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuv/m dBuVim dB Detector cm degree  Comment
1 5392.350 8.74 38.46 47.20 74.00 -26.80 peak 0
2 * 5392350 -3.56 38.46 34.90 54.00 -19.10 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK
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Radiated Emission Measurement

Fife :-TUWData #1920 Page: 1

File :TUV Data #1920 Date:
80.0  dBuv/m
Limit1: —
~ it
70
B0
50 ”j -
Rt ;
sty R e k'\'\‘\v\»—\‘m%w ,‘JJWMW memmngIWMWJ WMMM\'WMMM‘JWA
40 ’ - ) .
§
30
20
10
0.0 :
5350.000 5361.00  5372.00  5383.00 533400 5405.00 5416.00 5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5391.580 9.75 38.46 48.21 74.00 -25.79 peak 0
2 * 5391.580 -4.56 38.46 33.90 54.00 -20.10 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1915 Date:
80.0 dBu¥/m
Limit1: _
it
70
80
50
1
. g v
4D bbb NSl At s b A
2
3
30
20
10
0.0 : ;
4500.000 4596.00  4692.00 47600  4BB4.00  4980.00  S076.00  5172.00  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5745

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuv/m  dBuV/im dB Detector cm degree  Comment
1 5398.560 6.14 38.48 44.62 74.00 -29.38 peak 0
2 * 5398.560 -4.28 38.48 34.20 54.00 -19.80 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUWData #1915 Page: 1
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Radiated Emission Measurement

File :TUV Data #1916 Date:
80.0  dBuV/m
Limit1: —
bt
70 :
60 . o -
50
1
40 PRI A Ao it Ao Tl At e
2
30
20
10
0.0
4500.000 4596.00  4692.00  4788.00 4884.00  4980.00 5076.00 517200  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5745

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5261.280 6.61 38.22 44.83 74.00 -29.17 peak 0
2 * 5261.280 -3.12 38.22 35.10 54.00 -18.90 AVG 0
*:Maximum data  x:Over limit  :over margin Operator: KK

File :-TUWData #1916 Page: 1
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Radiated Emission Measurement

File :TUV Data #1913 Date:
80.0 dBu¥/m
Limit1: —
dmta
70
60
50

o Lo NWVMWMMW;MMMWWWWMWMWMWMWMWMWM

1

30
20
10
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4500.000 4596.00  4692.00  4768.00  4D0A.00 498000  5076.00  &172.00  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: ~ 24C
Limit: (RE)Restricted Band Peak Power: AC 120vi60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ~ment  Limit  Over Height Degree
MHz dBuv dB dBuV/im dBuV/m dB Detector cm degree Comment
1 5393.760 592 38.47 44.39 74.00 -29.61 peak 0
2 * 5393.760 -4.87 38.47 33.60 54.00 -20.40 AVG 0
*“:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data :#1913 Page: 1
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Radiated Emission Measurement

File :TUV\Dala #1914 Page: 1

File :TUV Data #1914 Date:
80.0  dBuV/m
Limil1: —t
Limita:
70
50
50 .
1 :
Ak gttt e Loppleeinlttbth, i i
40 Pt A Al Y bk : ‘ e
g
30
20
10
0.0 :
4500.000 4596.00  4652.00  4788.00 488400 4980.00 5076.00 517200  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: ~ 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5317.920 6.48  38.32 4480 74.00 -29.20 peak 0
2 * 5317.920 -4.82 38.32 33.50 54.00 -20.50 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK
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File :TUV Data #1925 Date:
80.0 dBuV/m
Limit1: _
Eimit2s
70
&0 [l‘?
o Y
"’ | M
3
40 Tt 5 A M, i boeihoh o et g s Sy e AN i ;
30
20
10
0.0
4500.000 4565.00  4630.00  4695.00  4760.00 482500 489000  4955.00  5020.00 §150.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ~ment  Limit Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree Comment
1 5150.000 22.24 38.00 60.24  74.00 -13.76 peak 0
2 * 5150.000 7.20 38.00 45.20 54.00 -8.80 AVG 0
“:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1925 Page: 1
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File :TUV Data #1926 Date:
80.0 dBu¥/m
" Limit1: —_—
Lt
70
50 fJ
) bl W""W/
PP FRRRRTISCLY W SRR N ropr e Lever USRS
30
20
10
0.0 :
4500.000 4565.00  4630.00  4695.00  4760.00  4825.00  4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n{40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5150.000 21.70 38.00 59.70 74.00 -14.30 peak 0
2 * 5150.000 8.20 38.00 46.20 54.00 -7.80 AVG 0
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUV\Data :#1926 Page: 1
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Radiated Emission Measurement

File :TUV Data #1927 Date:
80.0  dBuV/m
Limit1: i
it
70
60
50
1
W?WW\stWWWWWWWNWMWMMWW
40 . .
30
20
10
0.0 .
5350.000 5361.00 537200 5383.00 5394.00 5405.00 5416.00 542/00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIiT-01
Mode:11n{40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5355.500 6.77 38.39 45.16 74.00 -28.84 peak 0
2 * 5355500 -2.19 38.39 36.20 54,00 -17.80 AVG 0
*:Maximum data  x:Over limit !:over margin Operator: KK

File :TUW\Data #1927 Page: 1
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Radiated Emission Measurement

File :TUV Data #1928 Date:
80.0  dBuV/m
Limit]: o
Fimita:
70
60
50 i .
Wv‘f\/v,\ WWﬁWW»MWW‘WMMWHW%MMMWW
40 . . .
30
20
10
0.0 .
5350.000 5361.00  5372.00 5383.00 5394.00 540500 541600 5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11n{40MHz) 5190

Note:
Reading Correct Measure- . Antenna Table
No. Mk. Freq.  Level Factor ~ ment  Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 5355.500 7.84 38.39 46.23 7400 -27.77 peak 0

2 * 5355.500 -5.49 38.39 32.90 54.00 -21.10 AVG 0
*:Maximum data  x:Over limit  !l:over margin Operator: KK
File :TUWData :#1928 Page: 1
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Radiated Emission Measurement

File :TUV Data #1931 Date:
80.0 dBuV/m
Limit1: e
it
70
60
S50

bty A g A g s b AN s Sl i

1

40
F
30
20
10
0.0 :
4500.000 4565.00 4630.00 ~ 4695.00  4760.00  4825.00  4830.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree Comment
1 5149.350 7.50  38.00 45.50 74.00 -28.50 peak 0
2 * 5149.350 -3.40  38.00 34.60 54.00 -19.40 AVG 0
*:Maximum data  x:Over limit l:over margin Operator: KK

File :TUWData :#1931

Page: 1
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File :TUV Data #1932 Date:
80.0 dBu¥/m
Limit1: —_
f- it
70
60
50 1

20 WMW‘WMWWWWWWWWMWNWMWMMM)MMW'WMWM

30
20
10
0.0
4500.000 4565.00  4630.00  4695.00  4760.00 482500  4890.00 495500  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5146.100 9.69  38.00 47.69 74.00 -26.31 peak 0
2 * 5146.100 -4.40  38.00 33.60 54.00 -20.40 AVG 0
*:Maximum data  x:Over limit  L:over margin Operator: KK

File :TUWData #1932 Page: 1
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Radiated Emission Measurement

File :TUV Data #1930 Date:
80.0  dBu¥/m
Limit1: _—
Loimit2:
70
§0
50 i
WMN,.WWWMMWWWW%WWMuWMMWWMWMMWWMMM
10 :
; ‘
30
20
10
0.0 :
5350.000 5361.00 6537200 538300 5394.00 540500 5416.00  5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5230

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuVv dB dBuV/m dBuv/m dB Detector cm degree  Comment
1 5366.170 7.67 3841 46.08 74.00 -27.92 peak 0
2 ™ 5366.170 -3.21 38.41 35.20 54.00 -1880 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1930 Page: 1
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File TUV Data #1929 Date:
80.0 dBuY/m
Limit1: e
it
70
60
50 1
e T A bbbt Mol e, o g g T TR A A
40 .
§
30
20
10
0.0 ‘ ‘
5350.000 5361.00  5372.00 5383.00 5394.00 540500 5416.00 5427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5384.430 7.79 38.45 46.24 74.00 -27.76 peak 0
2 * 5384.430 -4.55 38.45 33.90 54.00 -20.10 AVG 0
*Maximum data  x:Over limit l:over margin Operator: KK

File :TUWData #1929 Page: 1
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File :TUV Data #1933 Date:
80.0  dBuV/m
Limit1: —
Limit:
70
50
50 .
1
10 Ppreasgttintromprthy, ot g ottt L e
an
20
10
0.0 i
4500.000 4596.00  4692.00  4788.00  4B84.00 498000 5076.00 517200  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5755

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment  Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5418.720 5.96 38.51 44.47 74.00 -29.53 peak 0
2 * 5418720 251 3851 36.00 54.00 -18.00 AVG 0

*:Maximum data  x:Over limit

File :TUW\Data :#1933

l:over margin

Page: 1

Operator: KK
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Radiated Emission Measurement
Data #1934 Date:

Limit1:
Limitae

File :TUV
80.0  dBu¥/m
70
60
50

R e M

1

File :TUV\Data #1934

Page: 1

40
30
20
10
0.0
4500.000 4536.00  4692.00  4788.00  48B4.00  4980.00 5076.00  5172.00  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5391.840 6.73 38.46 45.19 74.00 -28.81 peak 0
2 * 5391.840  -586  38.46 3260 5400 -2140 AVG 0
*Maximum data  x:QOver limit !.over margin Operator: KK
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Radiated Emission Measurement
File :TUV Data #1936 Date:
80.0  dBuV/m

Limit1: —
Limita:
70
60
50
i
40 Wi sttt et Pt 1l et s o Bt I bl e
30
20
10
0.0 ;
4500.000 4596.00  4652.00 4788.00 4884.00 4980.00 5076.80 5172.00 5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24¢C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5795

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor  ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVv/m dB Detector cm degree  Comment
1 5262.240 6.84 38.22 45.06 74.00 -28.94 peak 0
2 * 5262.240 -5.02 38.22 33.20 54.00 -20.80 AVG 0
*:Maximum data  x:Overlimit !l:over margin Operator: KK

File :TUWData #1936 Page: 1
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Radiated Emission Measurement

File :TUV Data #1935 Date:
80.0  dBuV/m
Limit1: _—
Lrimitas
70
50
50 . .
1
; i s b A it
4D ottt eyt e W g b R s bt
30
20
10
0.0
4500.000 4596.00  4692.00  4788.00 488400  4980.00 5076.00 517200  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24¢C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11n(40MHz) 5795

Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5426.400 6.72 38.53 45.25 74.00 -28.75 peak 0
2 * 5426.400 -2.63 38.53 35.90 54.00 -18.10 AVG 0
“'Maximum data  x:Overlimit l:over margin Operator: KK

Fife :-TUW\Data #1935 Page: 1
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Y

Radiated Emission Measurement

File :-TUV Data #1956 Date:
80.0  dBuV/m
* Limit1: e
Eimit2:
70
60
50 )ﬁ
*WWM»»WWWM"‘M
A0 mewmdwmwmgﬁwWVWWWNManw\lmm
: ‘ ‘ b
30
20
10
0.0
4500.000 4565.00  4630.00  4695.00  4760.00 482500  4890.00 495500  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuVim dB Detector cm degree  Comment
1 5150.000 12.44 38.00 50.44 74.00 -23.56 peak 0
2 * 5150.000 -4.10 38.00 33.90 54.00 -20.10 AVG 0
*:Maximum data  x:Overlimit l:over margin Operator: KK

File :TUW\Data #1956

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50056690 003

Seite 279 von 313
Page 279 of 313

Shenzhen EMTEK Co.,Ltd.

Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China

www. emtek. com. on Tel:+B6-755-2695 4280 Fax:+B6-755-2695 4282

EMITEK (7

Access to the World

Radiated Emission Measurement

File :TUV Data #1955 Date:
80.0 dBuY/m
Limit1: e
Erimit2:
70
60 _
3
50 ‘ frJ
0 Mﬂdwmmwaw‘whwwwmwmmwmww 'V"w% 3
0
20
10
0.0 :
4500.000 4565.00  4630.00  4595.00  4760.00 482500  4690.00  44955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment  Limit  Over Height Degree
MHz dBuv dB dBuv/m dBuV/m dB Detector cm degree  Comment
1 5150.000 14.66  38.00 52.66 74.00 -21.34 peak 0
2 * 5150.000 1.20 38.00 39.20 54.00 -14.80 AVG 0
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data :#1955

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

Seite 280 von 313
Page 280 of 313

50056690 003

Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www. emtek. com. cn Tel:+B6-755-2695 4280 Fax:+B86-755-2695 4282

Shenzhen EMTEK Co., Ltd.

EMITEK

Access to the World

Radiated Emission Measurement

File :TUV Data #1957 Date:
80.0 dBuY/m
Limit1: _—
it
70
60
50 .
; 1
ot e Ao Mmoo
40 . : ‘ . .
30
20
10
0.0
5350.000 5361.00 537200  5383.00 5394.00 540500 541600 5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5434.150 6.52 38.55 45.07 74.00 -28.93 peak 0
2 * 5434150 -6.95 38.55 31.60 54.00 -22.40 AVG 0
*:Maximum data  x:Over limit  ':over margin Operator: KK

File :-TUW\Data #1957

Page: 1
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Radiated Emission Measurement

File :-TUV Data :#1958 Date:
80.0 dBuV/m
: Limit1: —
it
70
60
S0

WWWWMwNWNWmNMMMWWwMWW?smwwwwwmw

i)

40
30 £
20
10
0.0 ‘
5350.000 5361.00 5372.00 538300 539400 540500 541600 5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac(20MHz) 5180
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5436.350 6.94  38.55 4549  74.00 -28.51 peak 0
2 * 5436.350 -7.75 3855 30.80 54.00 -23.20 AVG 0
“Maximum data  x:Over limit  !l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1961 Date:
20.0  dBuV/m
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4500.000 4565.00  4630.00 4695.00 4760.00 4825.00 48990.00  4955.00  5020.00 §150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuv/m dBuV/m dB Detector cm degree  Comment

1 5100.600 6.58  37.90 44.48 74.00 -29.52 peak 0

2 * 5100.600 -6.40 37.90 31.50 54.00 -22.50 AVG 0
*:Maximum data  x:Over limit l:over margin Operator: KK
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File :TUV Data #1962 Date:
80.0 dBuV/m
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4500.000 456600  45630.00  4695.00  476D.00  4925.00  4890.00 495500  5020.00 5160.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5085.000 6.51 37.88 44.39 74.00 -29.61 peak 0
2 * 5085.000 -4.88 37.88 33.00 54.00 -21.00 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1960 Date:
80.0 dBuV/m
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5350.000 5361.00  5372.00 538300  5394.00  S405.00  5416.00  S427.00  5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment

1 5387.950 9.48 38.46 47.94 74.00 -26.06 peak 0

2 * 5387950 -486 3846 3360 54.00 -2040 AVG 0
*Maximum data  x:Over limit  !:over margin Operator: KK
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File :TUV Data #1959 Date:
80.0  dBuV/m
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5350.000 5361.00 537200 538300 539400 5405.00 5416.00 5427.00 543800 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac(20MHz) 5240
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5393.120 9.63  38.46 48.09 74.00 -2591 peak 0
2 * 5393.120 -5.56  38.46 32.90 54.00 -21.10 AVG 0
*Maximum data  x:Over limit Lover margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1963 Date:
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4500.000 459600 469200 4788.00  48B4.00 498000 5H076.00 5172.00 5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5745
Note:
Reading  Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5378.400 6.57 38.44 45.01 74.00 -28.99 peak 0
2 * 5378.400 -6.04 38.44 32.40 54.00 -21.60 AVG 0
*:Maximum data  x:Overlimit lover margin Operator: KK
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Radiated Emission Measurement

File :-TUV Data #1964 Date:
80.0  dBuV/m
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4500.000 4596.00  4692.00  A788.00 488400  4980.00 5076.00 517200 526800 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac(20MHz) 5745

Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5327.520 6.29 38.34 44.63 74.00 -29.37 peak 0
2 * 5327.520 -7.04 38.34 31.30 54,00 -22.70 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK
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File :TUV Data #1966 Date:
80.0  dBu¥/m
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4500.000 4596.00  4692.00  4788.00  4884.00  4980.00 5076.00 517200 5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-Y1T-01
Mode:11ac(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5423.520 7.38 38.53 45.91 74.00 -28.09 peak 0
2 * 5423.520 -5.73 38.53 32.80 54.00 -21.20 AVG 0
*Maximum data  x:Over limit  !:over margin Operator: KK

File : TUWData #1966 Page: 1
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Radiated Emission Measurement

File :TUV Data #1965 Date:
80.0  dBuV/m
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4500.000 4596.00  4692.00  4785.00  4884.00 4980.00 5076.00 517200 5268.00 5460.00 Mz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24¢C
Limit: (RE)Restricted Band Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(20MHz) 5825
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freg.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5394.720 6.24 38.48 44,72 74.00 -29.28 peak 0

2 * 5394720 -3.48 38.48 35.00 54.00 -19.00 AVG 0
*Maximum data  x:Overlimit  L:.over margin Operator: KK

File :TUWData #1965 Page: 1
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Radiated Emission Measurement

File :TUV Data #1953 Date:
80.0 dBuY/m
' Limit1: —_
timitas

70

50 |- v e e S
g

50

IS et M\\”WWWW\WMWWWNW'MWWQMMWW 4

J

40
30
20
10
0.0
4500.000 4565.00  4630.00  4695.00  4760.00 482500  4830.00 4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5150.000 1869  38.00 56.69 74.00 -17.31 peak 0
2 * 5150.000 4.90 38.00 4290 54.00 -11.10 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK
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Radiated Emission Measurement
File :TUV Data :#1954 Date:
80.0  dBuV/m
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4500.000 4565.00 463000 469500 476080 482500  4890.00  4955.00 5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5190

Note:
Reading Correct Measure- Antenna Table
No. Mk. Fregq. Level Factor ment Limit Over Height Degree
MHz dBuVv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5150.000 22.87 38.00 60.87 74.00 -13.13 peak 0
2 * 5150.000 5.60 38.00 43.60 54.00 -10.40 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1952 Date:
80.0  dBu¥/m
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5350.000 5361.00 537200  5383.00 5304.00 540500 541600  5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120v/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac{(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment

1 5409.950 7.37 38.50 45.87 7400 -28.13 peak 0

2 * 5409.950 -6.90 38.50 31.60 54.00 -22.40 AVG 0
*:Maximum data  x:Overlimit l:over margin Operator; KK
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File :TUV Data #1951 Date:
80.0  dBuV/m
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5350.000 5361.00 537200 5383.00 5394.00 540500 541600 5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24¢C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5190
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5352.310 8.03 38.39 46.42 74.00 -27.58 peak 0
2 * 5352.310 -3.79 38.39 34.60 54.00 -19.40 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUV\Data #1951

Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50056690 003

Seite 294 von 313
Page 294 of 313

Shenzhen EMTEK Co., Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www, emtek. com. cn Tel:+86-755-2695 4280 Fax:+B6-755-2695 4282

Access to the World

Radiated Emission Measurement

File :TUV Data #1947 Date:
80.0 dBuV/m
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4500000 4565.00  4630.00  4695.00 476000 4625.00  4690.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac{40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5148.050 7.29 38.00 4529  74.00 -28.71 peak 0
2 * 5148.050 -6.50 38.00 31.50 54.00 -22.50 AVG 0
*:Maximum data  x:Overlimit l:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1948 Date:
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4500.000 4565.00  4630.00  4G695.06  4760.00  4825.00  4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode: 11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5145.450 7.50 37.99 45.49 74.00 -28.51 peak 0
2 * 5145.450 -7.19 37.99 30.80 54.00 -23.20 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :.TUWData #1948 Page: 1




Produkte
Products

Prufbericht - Nr.:
Test Report No.

50056690 003

Seite 296 von 313
Page 296 of 313

Shenzhen EMTEK Co., Ltd.
Bldg. 69, Majialong Industry Zone, Nanshan District, Shenzhen, Guangdong, 518052 P.R. China
www, emtek. com. ch Tel:+86-755-2695 4280 Fax:+86-755-2695 4282

EMTEK Y

Access 1o the World

Radiated Emission Measurement

File :TUV Data #1949 Date:
80.0  dBuV/m
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5350.000 5361.00  5372.00  5383.00 5394.00 540500 5416.00 5427.00 5436.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5390.480 7.34 38.46 4580 74.00 -28.20 peak 0
2 * 5390.480 -7.16 38.46 31.30 54.00 -22.70 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK
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Radiated Emission Measurement

File :TUV Data #1950 Date:
80.0  dBu¥/m
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5350.000 5361.00 537200 &5383.00 539400 540500 541600 5427.00 543800 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5230
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuvim  dBuVim dB Detector cm degree Comment
1 5397.190 8.02 38.48 46.50 74.00 -27.50 peak 0
2 * 5397.190 -5.98 38.48 32.50 54.00 -21.50 AVG 0
*Maximum data  x:Overlimit :over margin Operator: KK
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File :TUV Data #1945 Date:
80.0  dBuV¥/m
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4500.000 459600  4692.00  47BB.00  4884.00  4980.00 S076.00  5172.00 5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5755
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5304.480 6.80 38.29 45.09 74.00 -28.91 peak 0
2 * 5304.480 -4.89 38.29 3340 54.00 -20.60 AVG 0
*Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #7945

Page: 1
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Radiated Emission Measurement

File :-TUV Data #1946 Date:
80.0  dBu¥/m
Limit1: —_—
Fimita:
70
60
50
1
e L A R e
0 b WWWMMMMWWWMNWWMWWW Gy gt
3
20
10
0.0 :
4500.000 4596.00  4692.00  4785.00  4884.00  4980.00  5076.00  5172.00  5266.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5755

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5263.200 6.84  38.22 45.06 74.00 -28.94 peak 0
2 * 5263.200 -7.32 38.22 30.90 54.00 -23.10 AVG 0
*:Maximum data  x:Over limit  !:over margin Operator: KK

File :TUV\Data #1946 Page: 1
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Radiated Emission Measurement

File :TUV Data #1944 Date:
80.0  dBuV/m
Limit1: —
Lt
70
60
50
1 o
Vit i Ot et -
40 e W‘MWHMJW'MVNP“ il o wammﬁ"mwf‘w W‘V‘W U WP g ‘
3
an
20
10
0.0
4500000 4596.00  4692.00  4788.00  4864.00  4980.00  5076.00  5172.00  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5109.600 7.93 37.92 4585 7400 -28.15 peak 0
2 * 5109.600 -5.42 37.92 32.50 54.00 -21.50 AVG 0
*Maximum data  x:Over limit  :over margin Operator: KK

File :TUWData #1944 Page: 1
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Radiated Emission Measurement

File :TUV Data #1943 Date:
80.0 dBuw¥/m
Limit1: e
d-irmitae
70 '
60
50

el st A it looidet o ”‘*“W“"*“"”‘““,jwf"w

1

40
30
20
10
0.0 ;
4500.000 4596.00  4692.00  4788.00 488400  4980.00  5076.00 517200  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(40MHz) 5795
Note:
Reading Correct Measure- Antenna Table
No. Mk, Freq.  Level Factor ment Limit Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5385.120 6.72  38.46 4518  74.00 -28.82 peak 0
2 * 5385120 -5.46  38.46 33.00 54.00 -21.00 AVG 0
*Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1943 Page: 1
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Radiated Emission Measurement

File :TUV Data #1937 Date:
80.0  dBu¥/m
Limit1: —
Limitas
70
50
k
50 ‘ M
10 ﬂwpmmw.MMMmmww\,.fw'mﬁ'w&.vW"“\WMMWWWW*:‘“J“‘W“MWWW 1
30
20
10
0.0
4500.000 4565.00  4530.00 4695.00 4760.00 4825.00  4890.00  4955.00  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5150.000 17.78  38.00 55.78  74.00 -18.22 peak 0
2 * 5150.000 220  38.00 40.20 54.00 -13.80 AVG 0
*:Maximum data  x:Overlimit !:over margin Operator: KK

File :TUWData #1937 Page: 1
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File :TUV Data #1938 Date:
80.0 dBu¥/m
Limit1: e
it
70
1
50 A
e
50 i i

‘ "
wwwm«m“vwmwew%wmmmwwwmwmwwww s

3

40
3n
20
10
0.0 : ‘
4500.000 4565.00  4630.00 4695.00 4760.00 482500  4830.00 435500  5020.00 5150.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/im dB Detector cm degree Comment
1 5149.350 22.39  38.00 60.39 74.00 -13.61 peak 0
2 * 5149.350 6.60  38.00 44.60 54,00 -940 AVG 0
*:Maximum data  x:Over limit  l:over margin Operator: KK

File :TUWData #1938

Page: 1
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Radiated Emission Measurement

File :TUV Data #1939 Date:
80.0 dBuY/m
Limitl: | —
Eirmita:

70

3]

50 | )

T AP sharlsttmn i Rt bt i, ool bt oot S bt AR gt
40 .
3

30

20

10

0.0

5350.000 5361.00 537200 5383.00 539400 540500 5416.00 5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53%
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVv/m dBuV/m dB Detector cm degree  Comment

1 5351.980 7.31 38.39 45,70 74,00 -28.30 peak 0

2 * 5351.980 -5.19 38.39 33.20 54.00 -20.80 AVG 0
*:Maximum data  x:Overlimit l:over margin Operator: KK

Fite :TUW\Data #1939 Page: 1
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Radiated Emission Measurement

File :TUV Data #1940 Date:
80.0  dBuV/m
Limit1: e
imita
70
60
50 1 ‘
R L i o PN, e, b b Py ot gt Bk Ao bt
40
30
20
10
0.0
5350000 536100 537200 5383.00 539400 540500 541600 5427.00 5438.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Vertical Temperature:  24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %
EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5210
Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ~ment Limit  Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5393.120 7.89  38.46 46.35 74.00 -27.65 peak 0
2 * 5393.120 -6.36 3846 32.10 54.00 -21.90 AVG 0
*:Maximum data  x:Overlimit lover margin Operator: KK

File :TUW\Data #1940 Page: 1
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Radiated Emission Measurement

File :TUV Data :#1941 Date:
80.0  dBuV/m
Limit1: —
bimita:
70
60 ‘ . |
50 }
1
40 Bt A A AP A AR NS S AN o I A
30 $
20
10
0.0 :
4500.000 4596.00  4652.00  4788.00 4884.00 4980.00 5076.00 517200 5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization: Horizontal Temperature: 24 C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-Y1T-01
Mode:1tac(80MHz) 5775

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 5139.360 6.41 37.98 44,39 74,00 -29.61 peak 0
2 * 5139.360  -7.78  37.98 30.20 54.00 -2380 AVG 0
*:Maximum data  x:Overlimit {.over margin Operator: KK

File :TUWData #1941 Page: 1
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Radiated Emission Measurement

File TUV Data #1942 Date:
80.0 dBuV/m
Limitl:  ——
Lt
70 :
80
50
. .
i s fdm
40 MWWVWWMWWMW-WWMWMMWMMNW A
30 : 1
20
10 j
0.0 :
4500.000 4596.00  4692.00 4768.00 48B4.00  4980.00  5076.00 517200  5268.00 5460.00 MHz
Site 3m Chamber #3 Polarization:  Vertical Temperature: 24C
Limit: (RE)Restricted Band Peak Power: AC 120V/60Hz Humidity: 53 %

EUT: 13.3" Tablet
M/N: P-TA13-104-YIT-01
Mode:11ac(80MHz) 5775

Note:
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuV/m dBuV/m dB Detector cm degree Comment
1 5368.800 6.09 38.43 44.52 74.00 -29.48 peak 0
2 * 5368.800 -7.23 38.43 31.20 54.00 -22.80 AVG 0
*Maximum data  x:Over limit l:over margin Operator: KK

File :TUW\Data #1942 Page: 1
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5.1.8 Conducted emissions

RESULT: Pass
Date of testing : 2016-08-05
Test standard : FCC Part 15.207

FCC part 15.407(b)(6)
RSS-Gen Clause 8.8

Basic standard : ANSI C63.10: 2013
Frequency range : 0.15 - 30MHz
Limits ; FCC Part 15.207
Kind of test site ; Shield room
Test setup

Input Voltage : AC 120V, 60Hz
Operation Mode : A1

Earthing ; Not Connected
Ambient temperature : 22T

Relative humidity : 55%
Atmospheric pressure : 101kPa

For details refer to following test plot.
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File :TUV
B80.0 dBuY

Conducted Emission Measurement
Date: 2016/08/05

Data #1053

40

Limit1: —
Limit2: e

N ‘ ) N
l\wm “J!W' ﬁWﬂvaj{"k“‘huthm'\j“Mw e "‘\\/! I,n-ﬂ\‘w A “jﬁ'\ s ‘”“""‘\M\ M peak

g

s
) M\.\erﬁ
0.0
0.150 0.5 (MHz) 5 30.000
Site Conducted #3 Phase: L1 Temperature: 26
Limit: (CE)FCC PART 15 class B_QP Power: AC 120V/60Hz Humidity: 55 %
EUT: 13.3' TABLET
M/N: P-TAB-104-YIT-01
Mode: wifiSg Connect
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuVv dB dBuv dBuv dB Detector ~ Comment

1" 0.1540 49.50 9.62 59.12  65.78 -6.66 QP

2 0.1540 33.62 9.62 43.24 55.78 -12.54 AVG

3 0.1860 45.67 9.63 55.30 64.21 -8.91 QP

4 0.1860 28.00 9.63 3763 54.21 -16.58 AVG

5 0.2740 38.98 9.65 48.63  61.00 -12.37 QP

6 0.2740 25.41 9.65 35.06 51.00 -15.94 AVG

7 1.4940 31.50 9.85 4135 56.00 -14.65 QP

8 1.4940 11.41 9.85 2126  46.00 -24.74 AVG

9 4.4420 28.27 9.87 38.14  56.00 -17.86 QP

10 4.4420 13.68 9.87 23.55 46.00 -22.45 AVG

11 6.6180 23.80 9.88 33.68 60.00 -26.32 QP

12 6.6180 12.20 9.88 22,08 50.00 -27.92 AVG

*:Maximum data  x:Over limit l:over margin Comment: Factor build in receiver. Operator: CSL

File :TUW\Data #1053

Page:

1
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File :;TUV
80.0 dBuV

Conducted Emission Measurement
Data #1054 Date: 2016/08/05

40

Limit1: —
Limit2:

peak
PIRNit i oot
‘V'MW\“WW‘M"J AVG
0.0
0.150 0.5 MHz) 5 30.000
Site Conducted #3 Phase: N Temperature: 26
Limit: (CE)FCC PART 15 class B_QP Power: AC 120V/60Hz Humidity: 55 %
EUT: 13.3' TABLET
M/N: P-TAB-104-YIT-01
Mode: wifisg Connect
Note:
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit  Over
MHz dBuv dB dBuv dBuvV dB Detector ~ Comment

10 0.1500 50.71 9.62 60.33  66.00 -5.67 QP

2 0.1500 29.57 9.62 39.19  56.00 -16.81 AVG B

3 0.2740 36.56 9.65 46.21 61.00 -14.79 QP

4 0.2740 24.90 9.65 3455 51.00 -16.45 AVG

5 0.3540 33.79 9.67 43.46 5887 -1541 QP

6 0.3540 19.89 9.67 29.56  48.87 -19.31 AVG

7 1.1620 27.19 9.85 37.04 56.00 -18.96 QP

8 1.1620 11.54 9.85 21.39  46.00 -2461 AVG

9 1.4780 33.51 9.85 43.36  56.00 -1264 QP

10 1.4780 13.02 9.85 22.87  46.00 -23.13 AVG

11 3.9900 29.89 9.86 39.76 56.00 -16.25 QP o
12 3.9900 13.83 9.86 23.69  46.00 -22.31  AVG

*:Maximum data  x:Over limit  !:over margin Comment: Factor build in receiver. Operator: CSL

File :TUV\Data #1054

Page: 1
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Conducted Emissions

Photograph 2: Set-up for Spurious Emissions for 30 - 1000MHz
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Photograph 3: Set-up for Spurious Emissions for 1 - 18GHz

Photograph 4: Set-up for Spurious Emissions for 18 - 40GHz
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